DSALL

PARTS
MANUAL

MODEL: DH-618

SERIAL NO: 292-70101 to 292-76218

SURFACE GRINDER



MACHINE SPECIFICATIONS

MODEL SERIAL NO.

VOLTAGE CYCLE PHASE

For your information and future reference, insert pertinent data concerning your machine
in the spaces provided above. This information is stamped on the data plate attached to
the machine frame.

Always specify machine model and serial number on all parts orders and correspondence
concerning your machine. This will help avoid unnecessary delays and inconvenience
during processing.

The specifications contained herein were in effect at the time this manual was approved
for printing. The DoALL Company, whose policy is one of continuous product improvement,

reserves the right, however, to change specifications or design at any time without notice
and without incurring obligations.

How to read your serial number:

Example: 500-001234
XXX - XXXXX
5

T A
Machine Prefix Machine Number
Number ;ee_:': (3 or more digits)
ui

m DoALL COMPANY
DOA L L 254 NORTH LAUREL AVENUE
T DES PLAINES, ILLINOIS 60016 U.SA.

YOUR SERVICE REPRESENTATIVE:



INDEX A-1
FICHENO.___J=6 ___ CLASS __Grinder _ MODEL __DH-618 _ SERIAL NO. __292-70101 TO PRESENT
FRAME NO.
PAGE NO. | DESCRIPTION | FIRST SERIAL LAST SERIAL] DWG. | P.LIST | FICHE NO.
F1-1.8 | Final Assembly | ALL A-3 A-4
F1-3.1 | Base | ALL A-5 A6
F1-2.2 | Column 1of2 | ALL A-7 A-8
1 F] -2.3 [ Column 7af2 | ALL A9 A-10
8-5.8 | Column Handwheel Extension | ALL A-11 A-12
F3 1.6 | Coolant Pump & Tank | ALL A-13 A-14
F4-2.2 [ Cool & Flood Grind System [ 292-70101  to  292-72137  |B-1 B-2
F4-2.4 | Cool & Flood Grind System | 292-72138 1 B-3 B-4
F4-2.4.1 | Cool & Flood Grind - Flood Detail | 292-72138  to B-5 B-6
T F4-2.3 | Cool & Flood Grind System, Guard | 292-72138 to B-7 B-8
F6=6.6 | Crossfeed Screw | ALL B-9 B-10
F6-8.4 | Crossfeed, Automatic Attach. | 29272138 to B-11 B-12
" F6-7.0 | Crossfeed Nut [ALL B-13 B-13
F6-8.2 | Crossfeed, Vernier Attach. | ALL C-1 C-2
F4-3.5.1 | Drive & Spindle, Std. | ALL C-3 C-4
"F4=7.5.1 [ Drive, Optional Speeds I ALL C-5 C-%
F4-7.6 | Drive, Dual Soeed | ALL Cc-7 C-8
F&-2.8 | Hydraulic 4~Way Valve | ALL C-9 C-10
T F1-5.2 | Hydreulic Pump & Tank [ 292-70101  to  292-74158 |C-1l C-12
F1-5.2.1 | Hydraulic Pump & Tank | 292-74159  to C-13 C-14
F8-4.3 | Motorized Wheel Elevating | ALL D-1 D-2
F9-5.0 I Ootidress Adentor [ 297-72138  ta D=3 D=4
F6-4.5 | Pilot Valve | ALL D-5&6 |D-5&6
F5-1.10 | Soddle 1of 2 | ALL D-7 D-8
TF5-T.0T [ Saddle 2of2 | ALL D=9 D-10
| Selectron | See Fiche J-18
F4-3.5.1 | Spindle, Std. | ALL C-3 C-4
F4-7.5.1 | Spindle, Optional Speeds | ALL C-5 C-6
F4-7.6 | Spindle, Dual Speed | ALL C-7 C-8
F4-5.0 | Spindle Adaptors | ALL D-13 D-14
T F7-5.10 | Table TALL E-1 E-2
F7-3.1 | Table Hydraulic Attach. | ALL E-3 E-4
F7-2.7.2 | Table Feed Cylinder | ALL E-5 E-6
F8-5.6.1 | Vertical Ranid Feed . Dual Ronge | ALL E-7 E-8
F9-3.0 | Wheal Ralancing Stand | ALL E-9 £-10
_F9-6.1 IWork Lamp | ALL E-11 E-12



cE THE K
@;a O—__|] "“Ill;::;;lmml::;lmu ' IéL}
| -‘W—' l
| E—
X X X

FINAL ASSEMBLY



INDEX
NO.

~ooo\lo~cn4>mr\)—-‘7bu
-

0N~ WN—O

N —
[ Ve

PART NO.

300805
198295
35-445
4122
53283
6191
6190
199264
198054
402087
198366
54324
54232
500803
500015
100490
198913
402609
54269
400088
102420
16487

129273

CODE NO. FI-1.8

FINAL ASSEMBLY

DESCRIPTION

Final Assembly
. Screw, Soc. Hd. Cop 1/2-13NC x 11/2.........

Dowel ..o

Spindle Assembly(See Detail)...................
Spindle Lock. ... ... o i

. Screw, Hex. Hd. Mach. 3/8-16NC x 3 .........
L.H. Table Guard (Dry Grind).......vueurnnn...
- Screw, Button Hd. Cap 1/4-20NC x 3/8.........
. Wheel Guard Line Assembly(See Detail) .........
- Column Assembly (See Detail)...................
Table Assembl y(See Detail)e..ovuverenenonn.. ..
Saddle Assembly (See Detail).......coovvvoo...

Plate. . oo

Screw, Phillips Rd. Hd. Mach. #10-24NC x 3/8 .

Base Assembly(See Detail)..........ovvueonn. ..
Electrical Assembly(Manual Starter)e............
Electrical Assembly (Magnetic Starter) ..........

Decal ..o

A-4

UNITS PER
ASS'Y

N_.__.._.__.__‘N._a_._a._.._.__a_.a[\)‘p.

N —



I'e-14

'V'STT NI Q3LNINHd

NEW DRG.
Sw. 10-16- 72

REVISIONS

£

MODEL FIRST MACH.LAST MACH.
DHEI8 292-70101 292-76218

BASE ASSEMBLY




INDEX
NO.

®
-

NONOCTOEWNN—

PART NO.

402609
198440
199123
27890
198261
1993
14-115185
Stk #020
18751
18843
198443
199122
40498
14910
199122
199323
50318
198111
199139
27052
4804
199396
18750
18749
14825
14446
402344
198249
116320
103384
198441
45103
27899

. Washer

. Screw, Soc. Hd. Cap 5/16-18NC x 1 1/4............
. Washer, Lock 5/16 Hi<Collar. . ..uvovounnnnnnn ..

Dowel Pin

Screw, Hex. Hd. Cap 3/4-10NC x 2 1/2..........
Nut, Hex 3/4=10NC. ..ot

Data Plate........... ‘

Screw, Rd. Hd. Drive 2 x 3/16 Pk. Type "U"

Screw, Soc. Hd. Set 5/16=-18NC x 1 1/4.....

Base Assembly

A-6

CODE NO. F1-3.1
BASE ASSEMBLY
DESCRIPTION
Base Assembly
. Screw, Soc. Hd. Set 5/16~18NC x 1 Fl. Pt.ouuvunnn...
Nut, Hex. Jam 5/16=T18NC. . .cuuurreeerininennnn...
]

. Channel Tubing

T T

Screw, Soc. Hd. Set 5/16-18NC x21/2 ............
Nut, Hex. 5/T6=18NC....oooirinrennnnnn,
Base Cabinet Assembly .........covviiiiniiinnnn...
s Knob.

------------------------------------------

- Adjustable Spacer ... Ll
. Compression Bushing ......vviiviiininnnnnnnnn..
. Compression Sleeve.. .......ooiiiiiiiininneenn.n..
Lubricator. .. vvvuiiiiini i
Screw, Soc. Hd. Cap 1/4-20NC x21/2 ..., ..
T

------------------------------------

oA

UNITS PER
ASS'Y



B =

LTI T,

P
T

%

I |

el i, f°

AN —®
o (T o | °
' o ‘ |

TR AAR

o

MODEL FIRST MACH. L AST MACH.,
DH-612 138-5910! 138-763745 .
DH618-7 292-70101 292-76218

COLUMN ASSEMBLY

Fl-2.2



PART NO.

501422
54232
27893
44954
198219
27892
28084
44953
18585
198910
198449
4235
101542
34-05513
48702
28616
198258
11794
54059
199455
300207
198913

CODE NO. F1-2.2

COLUMN ASSEMBLY

DESCRIPTION

Column Assembly ( DH-612)
Column Assembly ( DHé618-7)

Guard. . oo

SHP i Cereteraieieeaan
Guard Sub-Assembly............ teeieasannaee
Guard. .ottt Ceeriesas .
Escutcheon........ovuvun .., Ceeriasasaes
Screw, Phillips Rd. Hd. Mach. #6-32NC x 1/4.
Screw, Set 3/8-16 x 1/2. e uu e,
L T
Handwheel Sub-Assembly

Handle

---------------------
-----------------------------------
-----------------------------

Screw, Self Tap #8-3/4"Type Fleii i,
Strip

--------------------------------------

UNITS PER
ASS'Y

N

B e i DD e —a — —



REVISED
AND
REDRAWN
© O SW.2-2-170 |
SW 9-26-72
WM 4-18-77

@
®
@)
Q)

®
i

OIS,

i
3|

I l ~ :g:I-T. »

Iy T

| W11 O
s r.

-H—o

secTioN 1B-1B

99 9 397

N

NN

AN

\\\\\\\\i\\\\
L\

l;

N
N
N E
N
N
\
4R
N
N
\
N\
N
\
\
N
N
\
N
N
\
\
S

34d bbb

NN

SECTION A-A SECTION C-C

MODEL FIRST MACH. LAST MACH.
DH-612 138-59(0I 138-763745
DH618-7 292-7010! 292 -76218

COLUMN ASSEMBLY

Fi-2.3- PRINTED IN U.S.A.



CODE NO. F1.2.3

COLUMN ASSEMBLY

UNITS PER
NO. PART NO, DESCRIPTION ASS'Y
*** Ref. 501422 Column Assembly (Continued) (DH-612)
Ref. 54232 Column Assembly(Continued) (DH618-7)
1 198691 « Screw, Fil. Hd. Mach. #8-32NC x 1/4..unnnnnnn ... cererae 4
2 198051 | Screw, Hex. Hd. Cop 3/8-16NC x 2 | V7 Creeen 1
3 199127 » Nut, Hex. Jam 3/8-16NC Std... .vvuenn.... Cheeseattrececnonie 2
4 198260 . Screw, Soc. Hd. Cap 5/16-18NC x 1evrerernnnnnnnnn.. P 4
5 36472 Screw, and Nut Sub-Assembly......... Cterieeitrearaeaa ceen 1
6 198281 - Screw, Soc. Hd. Cop 3/8-16NC x 1 1/20uuuvnnnnn... Cerendaana. 1
7 18459 « Collarene vene 1
8 14-06519 Key.oriio i ieninnnnnnnnnn, e cerrrenee Ceeriereae cieaee 1
*9 117158 . Gear........ ereeas cresntetiannnaas Crereriarenaes 1
10 199137 +  Nut, Hex. 5/8-]8NFSfd................................ cesee 1
11 199138 Nut, Hex. Jom5/8-]8NFSfd............. ......... sessersacase 1
***12 37540 Tube.iviieneivennnns Cerereeen Ceetitecaies ettt enennanrenes 1
***13 109926 Meter Unit........... D R T T T T LT T 2
*** 14 37541 Tube........... Cretrineeans reeee. Ceoecerenurtersanns 1
***15 14827 «  Meter Unit....... creee .ee ceees cesrsenas 1
***16 118806 Tube........ Ceaieeaes Se e teitec e rtae e tananas ceenae 1
**18 56940 . Slide..vouu... ceresan cesesnas tessensatesanna trecesnsesnssnns ]
***19 stk ¥ 208 Steel Tubing 5/32 O.Duuvivvnnnnnnnnnnn.. cernens Ceerenn veens A.R.
20 :133667-133669 « Shimeoeoiaunnn.... St eiee ettt re e teernnenn e, cetesneena A.R,
21 4310 « Bearing...... crereanan cheereaeas reeaeans ceeans . cee 2
22 28655 o Stripiiiienna... e te s te ettt e s ea e eennan, 2
23 29270 . Plate ...... 2
24 198238 Screw, Soc. Hd. Cep 1/4-20NC x 5/8..cvuuunn... ceetsesanan 8
25 116561 . chk ................ . 8
*** 26 14447 + Compression Nutuuussuneseunsinerennnnnn.. trecerienns cenenee 3
**x 97 117164 . Junchon 1
*** 08 198011 - Screw, Hex. Hd. Mach. 1/4-20NC x 1 |2 vees 2
***99 199321 . Washer, Lock 1/4 Std.......... Crteeteecattiitnennneoeaneenans 2
30 44956 . Slide Cover.vvvuvnnnnnnnnnnnn.. reeceti e tesiees 1
*31 17818 c Geariiiiiiiiiiniiiiennnnn, . Ceettesieeeraerennnens 1
32 4230 « RollPin....... N ceven ceenee teeecacresovennne 1
33 100408 . Bearing..... cecaas erecianeoas ceeinanea teesecnianaan i
34 17822 . Plugeceviiinnnnn.., Chtteceetitiecarnans Cresecnienenans ceren 1
35 198464 .« Screw, Soc. Hd. Set 1/2-13NC x 38uerven.... thecerennans . 1
36 35-7804 + Spring........... R R LR LT T T . 1
37 100707 . Bearinge..iiiieiiiiniinnnnnn... Ceteetertcteeearannas 1
38 35-1204 . Shim...... Ceteererisenannany Ctreestreteneeeeas crecreeas A.R.
***39 14680 . Thru Adaptor.......... Ceeteeireiraaa. 1
40 27897 c Guarde s e e Creecanee see 1
AN 14444 . Compression Sleeve. 5
***42 14825 - Compression Bushing......oveuurvnnns.. tereserieresanias 2
43 44955 . Guard.,........ T 1
44 27896 . Guadi..viiinnnn.. D, ceesereeaes 1
45 17823 « Shafte......... Tt ieieiate e Ciereeiann 1
46 199332 - Washer, Lock 3/8 Std............... creereas Cetcecananas veee 2
47 133653-133655 « Shim.oooviaa... tecenaas teeresetitasnannans Cesressrnaneens . 1
48 198048 « Screw, Hex. Hd. Cep 3/8-16NC x 1 |72 8
49 27942 . Shaft Support Lock.,......... Se et ie it eei ettt tneennnaane 1
Stk #.060 . Felt Wipers (Not Shown).......... Cereaen Ceereeernaaina. ceees A.R.

*Note: Between Serial #138-59121 and 138-59212 on DH612 117158 was 18806 and 17818
was 18805. To Replace gears order both 117158 and 17818.
**Note: Before  Serial #138-641680 on DH612, slide was 54060 .
***Note: Triple Starred ltems used only on Ass'y #54232 (DH618-7.



8°'G-84

VSN NI Q31N

oQpe’

COLUMN
HANDWHEEL EXTENSION ASSEMBLY

REVISED
AND REDRAWN

f——eeee
SW.i0-18- 72

WM 4.18-77

MODEL FIRST MACH.LAST MACH.
DH-612 138-59101 138-763745
DH6I8 292-70101 262-76218

L6i8-7 247-68101 247-69112
L618-12 246-6810! 246-75172




CODE NO. F8-5.8

HANDWHEEL EXTENSION ASSEMBLY

INDEX UNITS PER
NO. - PART NO. DESCRIPTION . ASS'Y
Ref. 54551 Handwheel Extension Assembly
1 18585 . Esecutcheon....voviiiiiiiii i i e 1
2 28524 < Bracket. ... i e 1
3 198910 . Screw, Phillips Slot Rd. Hd. Cap #6-32NC x 1/4 ... .. 2
4 198236 . Screw, Soc. Hd. Cap 1/4-20NC x 1/2........cce.. .. 2
5 18889 B 2= 1
6 18171 « Clamp Stud.vo v e e e 1
7 34-05513 cHandle. oo i e e 1
8 199114 « Nut, Jam 1/4=20NC Std . oviviei e ]
9 198426 . Screw, Soc. Set 1/4~20NC x 5/8....cvvivennn.. Use

Comm. . Screw, Soc. Set 1/4-20NC x 7/8. ovvvvvnun.n.

Comm. . Screw, Soc. Set 1/4=-20NC x11/8 .vevvinnnn.. One
10 100082 e Bearing. .. i i e e e 1
11 2271 B . T 1
12 3276 . Retaining Ring v cvviin ittt i it it ii e e 1
13 198235 . Screw, Soc. Hd. Cap 1/4~20NC x 3/8....ccvvunnnnn. 2
14 100022 . Slide Assembly .. ...t i i e ]
15 100004 . Timing Belt i i i i i i it e 1
16 100006 cPUlley . i e e ]
17 198410 . Screw, Soc. Hd. Set #10-24NC x 1/4 ............... 4
18 198913 . Screw, Phillips.Rd. Hd. Slot #10-24NC x 3/8 .. ...... 4
19 45327 B - 1
20 54588 cHousing. v ii i e i e 1
21 198440 . Screw, Soc. Hd. Cap 5/16=T18NC x 1 cvivvvvrnnnnnnnn 4
22 199323 . Washer, Lock 5/16 Std. .ttt iineieieennns 4
23 17806 . Bearing.. i i e i it e 2
24 100005 B 1 T PP ]
25 35-9613 s Snap RiNg. e e e 1
26 35-12048 cSh M e e 3
27 17815 cPulley. e 1
28 28047 cRINg. e e ]
29 28042 . Handwheel ... ... ... i e ]
30 35-1204C Y Y ]
31 6-25529 coTaper Pin. e i e e et e ]



9'i-gd

‘vSN NI GI1NIBd

ADH 3-2%-.3

FLOCD
GRINDING

-O®

COMBINATION
COOL & FLOOD
GRINDING

a6

a7a
49Y50
a

o2
23(>4

€3)62

L.
1Y

64)65,
GE167

6&)

COOLANT PUMP & TANK
ASSEMBLIES

178

COOLANT
PUMP

s

/ﬁ; s

1
60T NSDZ
@72 7oE0 &Y
| (KY75f70 COOLANT PUME
) 25CYCLE

MOCE FIRSTMATAH L ASTMALS
DH-62 138-5910i 138-753745



TITLE

COOLANT PUMP & TANK ASSEMBLIES

INDEX PART DESCRIPTION
NO. NO. 1 2 3 4
1 42306 Cover Assembly . . . . . . .
2 43099 Coolant Pump & Tank Assembly
3 19504CC ., Starter Switch . . . . . .
4 Comm. . HeaterCoil.. . .. . ..
5 Comm. . Screw#10-32NF . . . ..
6 19571-B . TerminalClips. . . . . .
7 19508-E . 90° Comnector . . .. . . .
8 Comm. . Conduit Sealtite #519 . . .
9 10585 . Comnector . . . . . ...
10 35-7957 . PipePlug. . . . . . . . .
11 7635 Terminal Clips . . . . . .
12 12731 . ElectricCord. . . . . . .
13 3618 . ElectricPlug. . . . . ..
14 1536 . O-Ring (between tank & gasket)
15 199332 . Lockwasher 3/8 Std. Med. .
16 199126 . HexNut3/8-16 . . . . ..
17 198048 . Hex Hd. Cap Scr. 3/8-16 x
1-1/2 ¢ o v v i v e s o s
18 1980 . Gasket . « . . . o 0 o .
19 6920 . Plate .. . . . . 4«4 0 ..
20 199398 . Drive Screw #4x3/16 P-K Type
"UY . s ... e e e .
21 9526 . DataPlate . . . . . . . .
22 °  14-115205, Washer . .. . . . . . . .
23 198005 . Hex. Hd. Cap Scr. 1/4-20 x
3/8 i e i e i it e e e e
24 25417 . Switch Bracket . . . . ..
25 41878 . Coolant Pump Ass'y. (see
viewA) . . . 4 e s o 0 e -
26 13884 . Coolant Pump Ass'y. (25 cycle)
(seeviewB) . . . . . . . .
27 8212 . HoseNipple . . . .. . .
28 1912 . PipeNipple. . . . . . . .
29 20921 . Coolant Strainer Assembly .
30 3620 . . StrainerBody . .. ..
31 198440 . . Skt. Hd. Set Scr. #10-24
x1/4. ... . ...
32 3808 +« .« RetainingRing . . . . .
33 3619 . . Screen. . . ... . .«
34 198879 . . Rd. Hd. Mach. Scr. #10-24
x1-3/4. ¢ 4 ie o 0 ..
35 199111 . . Hex Nut #10-24 Std. . .
36 199258 . . Washer #10 . . . . . .-
37 2899 . PipePlug. . .« « « o «
38 52570 . Coolant Tank Assembly . .
39 22487 . . FixedCaster . . . . . .
40 22486 . . SwivelCaster ., . . . .
41 42306 Cover Assembly . . . . . .
42 45324 Coolant Pump & Tank Assembly
W/Filter . « « « o o » o« &
45726 Coolant Pump & Tank Assembly
W/OFilter + ¢« « « ¢« & « & «
43 16984 . Starter Manual . . . . . .
44 28541 . Magnetic Starter Assembly .
45 198006 . Hex. Hd. Mach. Ser. 1/4-20 x
1/2 (use on 45324 only) . .
*46 6860 . Coolant Filter (use on 45324
o113
47 198865 . Rd. Hd. Mach. Scr. #10- 24x
1/4. o o v v b o v o a
T 48 28456 . Bracket ... ... ...
49 11687 . Wire Terminals . . . . . .
50 103764 Marr Caps . « . o « » « -
51 19543 . BondNut . . . .. .. ..
52 Comm. . ElectricCord.. . « . . .

UNITS
PER
ASS'Y,

B DO B = = 00 — B b = KO N

[

— b

NN

— N2 D = b b

—

use
one

- W W W W

INDEX PART

NO., NO. 1
53 15142 .
54 11112
55 198048 .
56 199332 .
57 199126 .
58 1980
59 1536 .
60 6920 .
61 1912 .
62 41878
63 13884 .
64 198890 .
65 14-115205
66 9526 .
67
68 9667 .
69 20921 .
70 198410 .
71 3620 .
72 3808
73 3619 .
74 198879
75 199111 .
76 199258 .
77 2899
78 54909
54538 .
79 13884 .
80 25695 .
81 26202 .
82 198067
83 199327 .
84 199131
85 26255 .
86 41878 .
87 35-7957 .
838 2929 .
89 25106 .
9Q 198417 .
91 198033 .
92 199323 .
93 40449
94 2928 .
95 2930 .
96 7110 .
97 Comm. .
98 198047 .
99 199332 .
100 41886 .
101 7040
102 4655 .

2

Cord Grip Connector . .

F3-1.6

CODE NO.

DESCRIPTION

3 4

Connector Seal Assembly . . .

Hex Hd. Cap Scr. 3/8-16 x 1-1/2
Lockwasher 3/8 Std
Hex. Nut 3/8-16
Gasket . . . .

O-Ring . . . . .

Flate . .
Pipe Nipple
Coolant Pump Ass'y. (see viewA)

Coolant Pump Ass'y. (25 cycle)

(see view B)

Rd. Hd. Mach. Scr. 1/4- 20x1/4
Washer

Data Plate . . . . . .. . .
Drive Screw #4 PK x 3/16.

Hose Nipple . .

Coolant Strainer Assembly . .

Skt. Hd. Set Scr, #10-24 x 1/4

Strainer Body
Retaining Ring

Screen . . . .
Rd. Hd. Mach. Scr. #10-24 x
1-3/4 . . ...

Hex Nut #10-24Std. . . . .

Washer #10 . .
Pxpe Plug . . .

UNITS
PER .
ASS'Y,

bt e = N R DNORNDN NN

B N = = ke G = DN

b b b

Coolant Tank Ass'y. (use on 45726
only) . . . . ..
Coolant Tank Ass'y. (use on
45324 only) . . .

Coolant Pump Assembly (25 cycle)

Adaptor Assembly .

Gasket . . . .
Hex Hd Mach. Scr. 1/2 13x

.

I-1/2 o i vt e e v e e
Lockwasher 1/2 5td. .
Hex Nut 1/2°13NC. .

Coolant Pump .

Coolant Pump Assembly . . .
PipePlug. . . . . .« .

-

Impeller . . . .

Impeller (25V)

Skt. Set Scr. #10-32 NF x 1/4
Hex. Hd. Cap Scr. 5/16-18 x

2.4 6. ..

« « s e =

Lockwasher 5/16 . . .
Impeller Housing . . .

Gasket . . .
Roto Flex Seal
Stub Shaft . .
Skt. Set Screw

1-1/4 . . . .

Hex Hd. Cap Scr. 3/8-16 x

Lockwasher 3/8 . . . .

Adapter . . .
Motor « . . .
Rotation Decal

[y

-

Lol S

use
one

—

= e e

i i R -

*NOTE: Use #6860A Replacement Element for item 46,
Coolant Filter #6860.



2'2-v4

VSN N Q31NIYd

VIiSIONS]
-Z0-68 BW

(>
a @ scL. 7-2513

i;_
>{%
I
&
®)

FLOOD GRIND ASSY. COMBINATION i
COOL & FLOOD GRIND ASSY

MODfL FIRST MACH [ASTMACH
DH-612 138-59 38-7637
FLOOD & COOL GRIND ASSEMBLIES DH-66 2057001 S




CODE NO. F4-2,2

FLOOD AND COOL GRINDING ASSEMBLIES

PART NO. DESCRIPTION

54591 Flood Grind Assembly W/O Casters..ve.eesseererasesaroreacseranans
55245 Flood Grind Assembly W/Casters v vuveeeeeeeeraceereneaeserencnennnns
18756 B Y Cestereeretierananns
199262 . Washer, Flat 5/16 Std. tviuiivniieninreereennsuenneoeenssneennns
198256 . Screw, Soc. Hd. Cap 5/16-18NC x 1/2...cvveinennnnnns cieeensans
199323 . Washer, Lock 5/16 Std. vvvivvnninnnennn cesesesaasusrsestanenrnos
16540 . Female Connector ..cvvviieninerieriiesinesnneecanneenns tressnns
14-03507 . Close Nipple vvvviieiiniinnrnnecanens tesereeneiaiitioniiranas .
100091 Bracket cevvnvrniiiniiinnnnnn. veresenne Ceereceatenresntasaanans
35-853 Globe Valve..ovvvrunn.n. Ceeennan ceaeean Ceesenasanas creeinas .

17-13521 90° Street Elbow vuuueneeeinennoreereennreacennnceneensennnenns
2004 Hose Connector vuivecivineencnenanans teseesesasesrncsornaanaons
18251 Neoprene Hose.eueieesiaeiiienasirsrserreerenencernesassrensns
54278 Flood & Cool Grind Assembly W/Fllter W/O Casters .overrenreeernnens
55244 Flood & Cool Grind Assembly W/O Filter W/Casters e.vuvvuvnnnvnnnnns
129584 . Tube....... cheensanns st sesssessesseatasaatesoutasascsonannaans .
18756 Nozzle ........ ceranns Ceebenneccsaenaaan ceieeneareeesiosannen
6-23509 . Male Connector..o.ovvenen..... tetesbarsenatarssarstsasensanans
100024 - Junction Block cuinriieiiniiiiiiieiiieitaritentriicntsinaraans
198238 . Screw, Soc. Hd. Cap 1/4-20NC x 5/8 cvveuvennnaenrnnns ceseeans .
28163 e COVEI . ettt iiiiinanaecaecanesacsnassnsasssasnsenonsnasens
18843 . Tube (Not ShOWN) tuuniveeeeenrorereenseenensnscnecreacasanannan
17-13521 . 90° Street Elbow t.iuueirrienieii et reernnneeneaanaenaans
Stk. #221 . Tubing 3/8 O.D. ...... Creerrerenens Ceteetreirecnieneaasans
6-23510 . Compression Bushing vovveeevinnnnn. tevesennsdortassesenearans
28455 . Valve Assembly ceovuiiiniinininnnen Creeenssenserinrenaeas
Comm. « + Soc. Hd. Pipe Plug 1/2-27NPT . .viuevurnenncnnnnenrennenennnns
45187 .« « Valve Body..oviiiiiiiiiannnininaacnonas ctcsecinrananas
35-9176 e O-RING ettt tiiniiieeeinneirvrencaserasnesaseascannnnnnns vee
111940 . Valve Stem Assembly vvvvererreerenrenenanens e,
35-8727 . O-Ring....... ceetitevassacae tescncessenasasianntrrenranons
111934 . Valve Stem Assembly «vvuivvniieniiiiiniiiiiiiniiiiiiniiinan, .
18304 e« Thumb Screw cuueiiineeieriesneeanececaananececencsarananas
35-9176 B TR
198264 . Screw, Soc. Hd. Cap 5/16-18NC X 2 eevinnenensnonansanonsnansans
198405 . Screw, Soc. Hd. Set f8-32NC x 3/16..........
35-8727 . O-Ring veverrinnnrenennnceananas cesseesanes Cheeecstentrecnnes .
18841 o Adopter..eeieiveeienacanas Cteeetenatererensatnennretatosirosens
16001 . Borbed Insert..... Ceeterrsenensanrae Ceseseesentnieceannes tereses
108116 . 90° Barbed Insert........... Ceeeseieeneeaetar e nnas
Following ltems Not Shown:

54636 Splash Guard Assembly ........... P g
18182 Hose Clampecvienecnerennnrannnecanns teseaassresnvecunsannanas
5114 LI 1 =
18181 . Neoprene Hose.oovvvveivinienacannnn T
41714 . Coolant Tank and Pump Assembly ....... Cerecsiranernnas Cerrrerena
55428 . 6 x 12 Grinder Table Assembly (Wet Grind) covvvinnnnese Ceeenenens

UNITS PER
ASS'Y

_.w—.-—aNN—-..a-u—aNN—aN—o—a}——a.—a.—l—lN-—'—‘—‘—‘-—'N-‘-“""—"—'NNN-“_““

—r ot — ot



NEW DRG
SCL  7-16-73
| _ REVISIONS

o O | M) 3
SECTION A-IA Ly 7

MODEL FIRST MACH. LAST MACH.
DH-6I8 292-72138 292-76218

FLOOD AND COOL GRIND ASSEMBLY

F4-2.4 PRINTEC IN US A&



CODE NO. F4-2.4

FLOOD AND COOL GRIND ASSEMBLY

(Continued)
INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 500856 Flood and Cool Grind Assembly
] 16559 » Hose Clamp.....coooiiiiiiiiiiininn ., ]
2 2004 - Hose Connector v..oivvviiininnninnnnnn. ... 2
3 18251 » Neoprene Hose.......coviviiiiinnnnnnnn.... ]
4 39760 . Cover and Spout Weldment...........covun... 1
5 198346 . Screw, Button Hd. Cap #8-32NC x 3/8 ....... 8
6 112876 - Hose Clamp...oooviuniiinnnnnnen,s SN ]
7 198346 - . Screw, Button Hd. Cap #8-32NC x 1/4........ 16
8 402575 - Rear Fixed Splash Guard............ouou..n.. ]
9 117239 c Hose o ]
10 301992 < Hanger o oo 1
11 107637 « Cable Tie vuvviunviei i 1
12 41714 . Coolant Tank and Pump Ass'y (See Detail)...... 1
13 402608 . Front Fixed Splash Guard.......ccovvun. ..., ]
14 402607 - Adj. Splash Guard.....ooovvviiininnnnn..... 2
15 123254 . Hanger Weldment........cooovuuunn ... 4
16 402449 . R. H. Table Guard Weldment ................ 1
17 198235 . Screw, Soc. Hd. Cop 1/4-20NC x 3/8 ....... 3

B-4



——
NEW DRG.
SCL. 9-18-74
REVISIONS

] l £ ] 13

| !
VIEWOVA—A SECTION A-ZA L_]J i 7

MODEL FIRST MACH., LAST MACH.
DH-618 292-72138 292-762i8

FLOOD GRIND ATTACHMENT
F4‘24l PRINTED IN U.S.A.



CODE NO. F4-2.4,1

FLOOD GRIND ATTACHMENT

INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 500855 Flood Grind Attachment

2 2004 - Hose Connector. . uuvevuvninennnennnnnunnnnnnnn., 2
3 18251 - Neoprene Hose v.vvviiinnininnnnennnnnnnnnn.. ]
4 39760 - Cover and Spout Weldment «...ovvevneennennnnn.... 1
5 198346 - Screw, Button Hd. Cap #8-32NC x 3/8............. 8
é 112876 « Hose Clamp .ovuiniiiin i e, 1
7 Comm. - Screw, Button Hd. Cap #8-32NC x 1/4............. 16
8 402575 - Rear Fixed Splash Guard .e.vvviuivnenennnnnnnnn.., 1
9 117239 s Hose w 1
10 301992 < Hanger.. .. i, 1
11 107637 -~ Cable Tieuuuuuiun et ceae e 1
12 41714 . Coolant Tank and Pump Assembly (See Detail)........ 1
13 402608 : » Front Fixed Splash Guard v.vvvvuivvnennvnnnnnn. .. 1
14 402607 - Adj. Splash Guard veovviviniiiieee e, 2
15 123254 - Hanger Weldment v.ovuvivvninnnnnnnnnnnnnnnnn. .. 4
16 402449 - R.H. Table Guard Weldment +.vuvvvuvnnnnnnnnnn... ]
17 198366 - Screw, Button Hd. Cap 1/4-20NC x 3/8..0.vun..... 3
18 17-13521 - 90° Street Elbow.eerenenreiinnrnrnenrnnnennnnn., ]
19 35-853 . Globe Valve vuvuuiiviiiinnaninnnnnnnin.. eesaas ]
20 14-03507 - Close Nipple v ieviiiniininninini . 1
21 100091 « Bracket. . i.iiiii i e 1
22 16540 - Female Connector. ... vvvuvuiineinunuinnnnni. .. ]
23 199262 . Wcsher5/16$td...............................,. 2
24 198256 - Screw, Soc. Hd. Cap 5/16-18NC x 1/2 v.vvnnn. ... 2
25 199323 - Washer, Lock 5/16 Stde vvuiiivernennvnnnnnnnnn.. 2
26 18756 e Nozzle. oottt e, 1

B-6



NEW DRG.
SC.L. 7-16-73
REVISIONS
f
é¥

A}

|

L

é@

MODEL FIRST MACH. LAST MACH.
DH-6I8 292-72138 292 -76218

FLOOD AND COOL GRIND
ASSEMBLY

F4-2 .3 PRINTED IN US.A.



INDEX
NO.

~ooo\no~cnhwm—a‘7.p
oy

et el b el el ——d ed —d
NOO bW —O

PART NO.

500856
129665
129584
6~23509
198238
100024
16001
28455
Stk #221
17-13521
108116

35~9176
198264

198405
35-8727
18841
18843
18756

CODE NO. F4-2.3

FLOOD AND COOL GRIND ASSEMBLY

DESCRIPTION

Fl

ood and Grind Assembly
Wheel Adapter Assembly

Following items not shown: '

41714

. Coolant Tank and Pump Ass'y (Not Shown )(See Detail)....

B-8

----------------------------

< Tubeo. oo

---------------------------------------

-----------------

» Tubinge..oooiiiiiii LT

O-Ringe.ovuvuiiiniuununi,

----------------
------------------------------------------
-----------------------------------------
----------------

UNITS PER
ASS'Y

e~



-~

REVISIONS

SW.10-25-72
SW. 4-27-73

SCL. 9-20-74

WM. 4-18- 77

P

!@@3

’'9-¢g9 99-94

V'STY NI Q3LNIYd

CROSSFEED HANDWHEEL
SLIP RING

CROSSFEED SCREW

MODEL FIRSTMACH. LASTMACH

DH-612 138-621036 138-763745

MTM-6I2 184-62!16

184-71158



PART NO.

54622
14825
18198
1530
27956
35-516
13076
17-05507
17-05508
18233
101451
27541
18888
300428
300500
18170
28046
18889
18171
28045
101451

CODE NO.

G5-6.1

F6-6.6

CROSSFEED SCREW

DESCRIPTION
Saddle Assembly.
- Compression Bushingeu.u.veveuenenenrunnnnnnnnnn..
- Elbow Adapter. . vuuiiiuiiiiiiinininan
. Retaining Ring....... Setieceteciecctrnoancans oo
HOUSING ¢ ovteitii ettt et e
« Dowel Pin cuiiiii ittt i,
. PlainKey.vovoiaiiinnnininnnnnnn.. Secacssasuas
Bearing Locknut vuvviunniiennn e,
Bearing Lockwasher «uvvvviiviinenenvnnrennnnnnnn.
« ButtonPlug veuvunvnvnnnn..... Seetsecarirosarnnne
Handle .o.vvvinnnnn. ..., Sheceeterisicetaernenaas
. Crossfeed Handwheel ...vvviivennnninnnnunnnnnn.,
» Bearing ciiiiiii
. Crossfeed Screw and Nut Assembly (See Note) .......
Tube v e, .
Handwheel Assembly Crossfeed -Slip Ring (Optional) .
T T

----------------------------------

« Hondle sovvvenennonnn...,

NOTE: 300428 Was 29518 Before Serial Numbers
DH 612 - 138-713409
DH 618-7 - 292-71113
MTM 612 - 184-42116
300428 Has 2 Mounting Holes - 2 Dowels
29518 Has 4 Mounting Holes - 2 Dowels

UNITS PER
ASS'Y



NEW DRG.
SW. 1§-29-72
REVISIONS

SC.L, 8-18-74
WM_4-18-77

1D
6
&)

/
I S

MODEL FIRST MACH, LAST MACH.
& BiaE B B
AUTOMATIC CROSSFEED ATTACHMENT DH-618 292- -

VYS'N NI Q3LNMNYd



INDEX

PART NO.
501444
198349
199321
127918
199115
198244
124863
133667-133669
198242
199260
403443
124862
198216
28046
Comm.
115896
198735
403138
16566
18889
18171
127917
501732
127919
300942
198014
128603
198405
404246
128601
5154
Stk. #801
130089
128970
198402
4223
128304
122619
4227
128572
129579
Comm.
130084
130085
Comm.
198006
199425
128702

CODE NO. F6-8.4

AUTOMATIC CROSSFEED ATTACHME NT

DESCRIPTION
Automatic Crossfeed Attachment
. Screw, Button Hd. Cap 1/4=-20NC x 1/2. 00 vereenerennvnnnenennens
. Washer, Lock 1/4 Std. v.......... te st sreenecaniaanennn cerrnaes
Hanger..... ceesaes ceearaenana Ciseecerarttsraassnanes cerrsenens
Nut, Hex. 1/4- 20NC Ceeeettiianesnanas Ceerenereee Cheerasaneens
Screw, Soc. Hd. Cop 1/4- 20NCx] ]/4 ............. cerranesenees
. Torque Motor o e i e e e
B 1 Cettreeantrannnn cesanenne
. Screw, Soc. Hd Ccnp l/4-20NCxl ..............................
. Washer, 1/4 S.AE. SHd. ........ ceresennenaan Ceeeneenean cerennn
. Housing........... ceeees tesceneecrarsenenes etsessesennn ceeens
- Timing Belt Pulley v .uuvrieiniiiinni i iiieeieecnnenrnns
. Screw, Soc., Hd. Cap 8- 32NCx|...... ........ P
« Crossfeed RiING «vovuvinvenrvennrnnennnsoansnnns cereerecrennans .
. Screw, Button Hd. Cap #10-24NCx5/16
. Pointer.veiiiiiiiiiieiiniinn... cecesesanteriaan cesresesnran .
. Screw, Fl. Hd. Mach. #4- 40ch3/16 Cereneeaa. ceeeanes
. Crossfeed Handwheel............ erecreanns tectnescererseaatennn
. Spacer........ N ceeeinen N .
B T R
« Clamp Stud ........... fesereiteneenaneserbuornnens crteecsninane
. Timing Belt......... Ceteeriranans Cteeisetiieasretacataccernans
B T cerseas cersessnsenas ..
B 1 T Cereciiteatasseesentanaanes
« Motor Mount. e s siiieeeenironenreniineacisenceresnnnns N
. Screw, Hex. Hd. Cap 1/4-20NC x 2.......... vevesanas PN
. Pu”ey Shteereressasetanntennenne cbrecisssrsannnns ceeees N
. Screw, Soc. Set #8-32NC x 3/]6............ ............. R
. CrossfeedConfrolAssembly................ ......... ceerenes
. Box Weldment Assembly ...... Cierenseas cereasesiasaonnes
.« Cord Grip Connector vvveuvenenrnnnns,
. Connector Cord #16-8 ...... Getsescasacsacsarssstacereoarerans
« Push-On Terminal Connector.vveevennnnn.. ceeeeen teiceiennannne
B X T S cecses
. . Screw, Soc. Set #6-32NC x 1/4 ......... ctttecsseccoanensans .
. RollPln...... .......... tecettesrtanenan ebecateteetannaoennn
. . Potentiometer......... ceressssrase terresscanrnanen eresasnnas
. Hex. Nutiiverieeanernnnnnnnn Ceeceesestrarrtasacanansns teeen
DO Y|
o o Gosket toriiiineiieninninaens teseessererreitetsncetnosnanns
B 1= IS teeresenannnene
Screw, Binding Hd, SeIFTap tg xl/ﬂ-Type Z Cecreecrvevsnose
. Seleckn &Nnch..............................................
. « Pushbutton Switch.......... Cevseeseresrtstantenstencnceannne
. Screw, Button Soc. Hd. Cap #6-32Ncxa/s............... ......
. Screw, Hex. Hd. Cop 1/4-20NC x 1/2..cvcuunen.... Ceeraereseaenne
. Screw, Pan Hd. Sheet Metal #4-40NC x 1/4...... tretsenesnnensans
. Insert Weldment Assembly...icvivieeerienneennsnnneannns

Following ltems Not Shown:

~301503

20911
8084R
120311
14-14528
35-5800
14-115195
9520
35-2456
198002
1927

. Switch Assembly........... cerearenes Ceerteiereassas

Hydraulic Hose.ovnvvinneneninnnnen. ceennaeaes Ceteteraseseeneens
. Orifice ..... cersesecsinas ceesens Creseseseensaeranne ceessenenns
. 90° Swivel Adapter Union vevvvvrnneiinnaennnennnannnnn,s vevanone
. Close Nipple vvvvvviiinnnnnnnn... feeeeeetietenettennionnnns
« Teeviienininnnnn. teerteencsrrenas ceseaceanns setesanas
. Male Connector....... Ceiireeees Ceemeabiiesesaetatantstorennans

45° Male Elbow ... ... ... Ceetatsreetesrtasanann tetssssnsanens .o
« Reducer Bushing...ueovivurunnennns reessnaan Cetaerreseseernanones
. Screw, Hex. Hd. Mach. #10- 24NC x 3/8 ......... Ceeerianea.

SPaCEr vttt eiiieaaaan N Cetesesanas

UNITS PER
ASS'Y

D=t A N e Dot et e it A = N = N~ A = O WD == N~ O A

[5, I
-

i B L I S R R R R e ]

RN = DD WN =N =






14-434 Standard Thread
14-682 Metric Thread
1in.-10 R.H. Acme Thread
First used in 1944 through to
the last G-10

14-11211

Standard Thread
3/4 in. - 10R.H. Acme Thread

\.\\\mmvv\wwu\

i\

G-7 & G-10 First Ser, #4215082
Last Ser. #4215254

14-707 Standard Thread
1in. - 10 R,H, Acme Thread
GH-1

27805 Half Nut
27806 Metric
1-1/4 in. Acme Thread

Before 5-28-44
X 2-3/8 in. was 2-3/4 in.

CROSS FEED SCREW NUTS

” ' ' le u'\uu il x-
¥ A

14-683 Metric Thread
26205 Metric Thread
2.5 MM Acme Thread

Serial No. same as G~1 Grinders

that use #14-117
) 14-117

G-1 First Ser. ¥44100
Last Ser. *#50785

40539 Standard Thread
21140 Metric Thread

1in, =10 R.H. Acme Thread

G-1  First Ser. #50786

Standard Thread
1in. - 10 R.H. Acme Thread

Dé-1-3, D8-1-3, DI10-1-3

14-11212 Standard Thread
1in. = 10 R.H. Acme Thread

G-7 & G-~10 First Ser. 74215255

Last Ser. #43813

14-02206 Standard Thread

3/4 in. - 10R.H. Acme Thread

G-6 & G-7 First Ser. 4002005
Last Ser. 4214254

Last Ser.

G-10 First Ser.

Last Ser.

D<6  First Ser.

Last Ser,

D-8  First Ser.

Last Ser.

D-10 First Ser.
Last Ser.

52143
#501430
¥ 531840
#39-52101
£39-53338
£38-52101
#38-53308
£40-52101
?40-53154

27821 Full Nut
1 in. - 10 Acme Thread

DH-612 - First Ser. No.138-59101
Last Ser. No.138-713408

DH-618 - First Ser. No0.292-70101

Last Ser. N0.292-71112
MTM-612 - First Ser. No.184-60101
Last Ser. No.184-62115

F6-7.0 G5-6.4

8-13

14-434 Standard Thread
(Old Style G-10)

Before 1944

1 in. - 10 R.H. Acme Thread

300427 Full Nut

1lin. - 10 Acme Thread

DH-612 - First Ser. No.138-713409
DH-618 - First Ser. N0.292-71113
MTM-612 - First Ser. No.184-62116

PRINTED IN U.5.A.



c'8-94

V'S NI Q31NN

29 @@ @ @ (8 ©

r REVISIONS

5-20-68 BW

= SW. -23-70
- == WM.4-18.77

e

i

LS THA Iy

VERNIER CROSSFEED ATTACHMENT ASSEMBLY

MODEL FIRST MACH. .LAST MACH
DH-612 138-62/036 138-763745
L6I8-7 247-68I0l 247-69112
L6l8-[2 246-68I0 246-75172
DHeI8-7 292-70101 292-76218




CODE NO. F4-8.2

VERNIER CROSSFEED ATTACHMENT ASSY.

INDEX . UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref, 49323 Vernier Crossfeed Attachment Assembly

] 4190 « Shaft Collar. . v iinnneiinnnnnnn., 1
2 6-04312 R 4
3 115894 . Panel Bearing....u.vviiiiineinnnnnnnnnn.n. 2
4 36441 T L1 T 1
5 198321 . Screw, Button Hd. Cap #10-24NC x 3/8..... é
6 49320 . Shroud Weldment...o.ovveieennnnvnnnnnnn. 1
7 114291 . Vernier Knob....ovvvviviinnnunnnn... 1
8 198418 - Screw, Soc. Set #10-32NC x 3/8........... 1
9 18889 e RKnobe i e e 1
10 18171 « Clamp Stud. e viie it 1
11 . 49311 . Crossfeed Handwheel.....oooevvevnnn.... .. 1
12 28046 « Crossfeed Ringu.eeeviiniinnnnnnnnnnnnns, ]
13 115896 . Poinfer.. ..t e 1
14 198735 . Screw, Ft.Hd. Mach. #A-40NC x 3/16...... 2
15 49317 . Housmg ................................... 1
16 198242 . Screw, Soc. Hd. Cap 1/4-20NC x 1......... 4
17 199240 . Washer 1/4 SAE Std. . ovveivnniennennnnnnnn, 8
18 198331 - Screw, Soc. Hd. Cap#6-32NC x 1/4........ 6
19 36096 . Gmde - PO 1
20 36440 « Worm Gear. v ieniniiei e, 1
21 103779 e PG 2
22 114289 N 3 2 2
23 4212 T S T 2
24 114290 e Knob. e e 2
25 111236 « Indicator...e i e 1
26 199396 - Screw, Rd. Hd. Drive #2 x 3/16 Type "V".. 2

C-2



I'ge-v4

VST N1 QIININd

ADH, 3-25.63 | | - REV 4-5-65

“3770\N\ ® , '
SPINDLE & GUARD
B S

o mmhg‘}(‘pm

SN

oY,

©
RE

\ | | .
\ A\ I
| L AR
‘ WHEEL ADAPTER--ATTACH FOR
. 777 FLOOD GRINDING,

19) WHEEL ADAPTER
©O6 S

WHEEL PULLER

=i

SPINDLE WRENCH

JC 28

MODEL FIRST MACH LASTMACH
DH-6l2 138-621145 138-763745



TITLE F4-3.5.1

SPINDLE & GUARD ASSEMBLY CODE NO.

INDEX PART NO, DESCRIPTION UNITS PER
NO. 123 456867 ASS'Y.
1 14-163 -Diamond Holder (Accessory) . . . . ......... 1
2 14-166 Diamond Dresser . . . . ... ... .. . . .... 1
3 3235 Spindle Wrench . . . . .. ... ........... 1
4 22748 Wheel Adaptor Puller Assembly . . .. ....... 1
5 198467 - Soc. Hd. Set Scr. 1/2-13 x 1-1/2 Half Dog Point . 1
6 7136 - Puller. ... .... ... ... ... . . ... 1
7 593283 Spindle Assembly . . . ... .. ... ........ 1
8 54324 Wheel Guard Line Assembly ., ., . ... ....... 1
9 45311 - SplashGuard. . ... ... ............ 1
10 18890 - Knob(notshown) . ... .............. 1
11 e . Wheel- Specify Size, Type, Etc. when ordering . . 1
12 14-0655A - Spindle Nose Nut. . ... ............. 1
13 54264 - GuardAssembly . .. ............... 1
14 27901 - - Cover. ... ... ... ... 1
15 198707 . . Fil, Hd. Mach Scr. 5/16-18 x 3/4 (not shown). 2
16 17854 -« Knob.. ... 2
17 54262 - . SpindleGuard. ... .............. 1
18 198266 - . Soc. Hd. Cap Scr. 5/16-18 x 2-1/2. . . . . . . 1
19 198406 Soc. Hd. Set Scr. #8-32 x 1/4 (not shown) . 1
20 10030 Wheel Adapter Ass'y. . ... ... .. ..... . 1
21 24366 Wheel Adapter Ass'y. . . ... ... ....... 1
22 46178 . Adapter Nut . .. ... ..., . ... . ... ... 1
23 10032 . Balance Weight . . . .. .. .. .. .. .. ... 2
24 Comm. . SocketCapSer. . ... ........... .. . 2
25 Comm. . Plain Washer . ., .. ... ... ..... 2

B-14



NEW DRG.
SW. 1-27-70
BEVISIONS
SW 10-18-72
WM 4.-18-77

,/ﬁ"—jl
! | e 17
! i el e
| | T A 8
i Pk j
N = P
|'prJ j
SPINDLE | ) : [ el
2
BELT-T7 T |A —
,//—T-Z 1-'0 )
MOTOR PULLEY — ) 1
R W
i J

@é%/%ﬁ(

;i

/

|

66

J

OPTIONAL SPEED DRIVE ASSEMBLY

MODEL FIRST MACH. LAST MACH.
DHEIB  292-70101 292-76218
DH6I2  138-703300 138-763745

F4-7.5} PRINTED IN U.SA.



INDEX
NO.

{
-

O ONOND RN D

PART NO,

59217
45491
198913
54706
198283
45463
45493
198044
107431
117959
501440
198912
198030
199122
199323
199262
199127
199264
107430
107432
36455
117972
119567
28955
198048
199332
28954
Comm.
45481
13545
198911
27534
198422

Note: Listed below are part numbers of spindles, pulleys, and belts for optional speeds.

44476
117940
117965

44476
117961
117966

44476
117962
117966

46199
117963
116735

46199
117964
117967

46199
37154
17971

46199
37155
117968

46199
37156
117969

46199
37157
117970

CODE NO. F4-7.5.1

OPTIONAL SPEED DRIVE ASSEMBLY

DESCRIPTION

Ophonal Speed Drive Assembly

3,450 Spindle RPM
4,000 Spindle RPM

6,000 Spindle RPM
7,000 Spindle RPM

9,000 Spindle RPM

LT T Y teeesienaas ene
Screw, Phillips Rd. Hd. Mach. #10-24NC x KYZ: PO .
Slide Plate...... B b a s as et et oot et s
Screw, Soc. Hd. Cop 3/8- léNC X Zeaeertiansniainonneans
L.H. Mofor Bracket..iiiiiiiennnnn., Chererareiiaaenes .

R.H. Motor Brackete - uueseeseneenenrsnenreenenannnnennn

Screw, Hex. Hd. Mqach. 3/8- |6NC x 3/4 ............... .e
Fobreeka Washersvoivienivennnnnn.. Ceisieseanaaea ceees
Spindle Pulley...v.vn..... [ Ceaaeees Gereneranenns
Belt Guard Weld't. .. ..ottt ettt iieraenrnannnn.
Screw, Phillips Rd. Hd. Mach. H0-24NC x5/]6 .........

Screw, Hex. Hd. Cop 5/16-18NC x 1 1/4.. feesanens

Nut, Hex. 5/16~18NC Std...... vreenan ceeen Creseerraas
Washer, Lock 5/16 Std........ . [ P

Washer, Plain 5/16 Std.......... teeieenas Ceceierinaena .

Nut, Hex. Jam 3/8-16NC Std........ isectrersteriecans
Washer 3/8 Stdu evevvvreennnnnnnnn. eneaas [ eena

Fabreeka Washer.. ... eriaa Crsevesetieraaan - cennne
Washer, Fdbreeka...... [ Cidassessacnanatnaanes
Motor Plate Weld't..... cerras teeceussiseatersienrnannen
Motor (3600RPM 3 Phase)........... R e reasean .
Motor (3000RPM 3 Phase 50 Cycle) Ceeietetaaranae eres
Guard.eiuaa... ceeesernrans Geenevecnsi et aieana e
Screw, Hex. Hd. Cap 3/8-16NC x 1 1/2..... .............
Washer, Lock 3/8 Std........ ceeeeenas seeeiseacasenaanas
Guardeeeosiviivaiannnn. [N Cetresteiereiearears
Felt(Adhesive)....... eenenaeana erias ereaaan renaan .
LT cenans
Plug Button..e.veennennnn. fetcstescseenanenneans vevenes
Screw, Phillips Rd. Hd, Mach. #8-32NC x 1/4............

Guard,.e..... T

3,000 Spindie RPM

Spindle Assembly......... P . theenesae
Motor Pulley........... teseneserasnas ereesins ereaas .
Belt........ Cerereanaeas Ceaeeaaaa Cederereneieaeus .

Spindle Assembly........ Sreratceseieenreaiataenaaaaan .
Motor Pulley. . vuviuiiiiiiinii i iiiiierieiiinennans
R ceraeanas Ceeteraeeretaeanaaa

Spindle Assembly....coiuiiiiiiiiiiini i
Motor Pulley . v vueneniiriiiiiiiiininiiiiinenrnennnees .ee

Belteiaiiieieerenennnncnnns e

5,000 Spindle RPM

Spindle Assembly...vusuinrnninrinnnnna.s. Ceceensaraanas
Motor Pulley. vt iiireninnanienininnennnnns Ceeraerenas

Bt ettt ieit ittt ie et et e nanane

Spindle Assembly..... tirecisacetecatiatonnans Cerearenans
Motor Pulley..ciiiiiaiiiinnnnnnnennnnen. Creeeiaeaan .
Belteuueueeisiiniannnennensennenansn N ..

Spindle Assembly...ciuvuiiiinininennnn. terersieeenaesens .
MotorPuHey...... .............. Cesearieesas ceeeaaas
Beltivuevieiiniianiennnn eeeee Ceeween Centenirenninns .

8 +000 Spindle RPM

Spindle Assembly.........0ou... ceesiasae Crererieenienans
Motor Pulley....... Certaearieeas Cerneas Cireieeanaa e
S feerrenaas Cerieaas

Spindle Assembly......... e erereartean e nareanns .
Motor Pulley..covviiiiiiriiiiniinneinns Cereesasaiaes
Beltiiviisinarreninennnnannnennnns Ceenen Ceeeraiaees

10,000 Spmdle RPM

Spindle Assembly....oiviiiiiniiiiiiiiaia, e
Motor Pulley..cvvinieiiieiiiiiiiiieieienienninecnnnes
Belt..... o et e me et te ettt ea e saaeae

UNITS PER
ASS'Y

P P P

—am;m&a#n&—-—-

c
@
®

One

o= NN

- — N —r
o



NEW DRG.
SW.1i-30-72
REVIGIONS

( : WM 4.-18-77

o
- M
@—H
|
b—.).._—._

i
rﬁ‘;f“ "

DUAL SPEED DRIVE ASSEMBLY

MODEL FIRST MACH LAST MACH,

DH-612 138-723454 138-763745
DH-618 292-72138 292-76218

F4-7.6 PRINTED IN U.S.A.



INDEX
NO.

~000\10\Ln4>wl\)~“€a
A

G W WWWANNDNPNDNDNDNNRNRDN et et et et ad et et et =
WN O VONOCTCLEARLWUN—TOVONOUBLIEAWN—O

CODE NO. F4-7.6
DUAL SPEED DRIVE ASSEMBLY

UNITS PER
PART NO. - DESCRIPTION ASS'Y
501441 Dual Speed Drive Assembly
300407 - MotorPulley. ..o 1
198422 . Screw, Soc. Set 1/4-20NC x 1/4.....ccuv.u... 1
124810 CoBelt e e, ]
44476 . Spindle Assembly (DoALL #BD3-4) ............... 1
54706 . Slide Plate .. cvveve it e 1
198283 - . Screw, Soc. Hd. Cap 3/8-16NC x2............. 4
45491 B € T - I
198913 . Screw, Phillips Rd. Hd. Mach. #10-24NC x 3/8. .. 4
45463 . L. H. MotorBracket.....oovviiiinii e . 1
45493 . R. H. Motor Bracket......oovuiuiuininennnen... 1
198044 . Screw, Hex. Hd. Mach. 3/8-16NC x 3/4........ 4
107431 . FabreekaWasher. ..o iiiiiniii i iinnn 4
300430 . Spindle Pulley..c..ovii it ]
501440 . Belt Guard Weldment.........ccovvveneun.... 1
107430 . FabreekaWasher.......ccoiiiiiiinnnnnnnn. 8
107432 . Fabreeka Washer........cooviiiin ... 4
199127 . Nut, Hex. Jam 3/8-16NC........veenn.... 8
199264 . Washer, 3/8 Std....... et ittt 12
301675 . Motor Plate Weldment Assembly ................ 1
198030 . Screw, Hex. Hd.Cap5/16~18NC x 1 1/4 ........ 4
199122 . Nut, Hex. 5/16=18NC.........00viiinunnnnn.. 4
199323 . Washer, Lock 5/16 Std .o vuvven e, 4
199262 . Washer 5/16 Std. .o ive i e, 4
14922 . Motor (3/4 H.P., 1800 RPM, 3 Phase) . .......... ]
28955 o Guard. e e 1
198048 . Screw, Hex. Hd. Cap 3/8-16NC x 1 1/2........ 2
199332 . Washer, Lock 3/8 Std. . vvvveeer e e, 6
28954 cGuard. e 1
.060 . Felt (Adhesive Backed)...........ovvvvunuun... AR.
45481 cGuard. e e 1
13545 < PlugButton o e 10
198911 . Screw, Phillips Rd. Hd. Mach. #8-32NC x 1/4.. 2
27534 o GUArd . e e e e 1



82-94

V'S NI GILNMJ

4 - WAY VALVE ASSEMBLY

NEW DRG.
SW. II-28-72
REVISIONS
SwW.8-2-76
WM. 4.18-77
SCL 4-24-80

MODEL FIRST MACH.LAST MACH,
DH-612 138-713399 138-763745
DH-618 202-7010! 292-76218

VS-612 355-76101 '355-80634
VS-618 357-76101  357-8055|



CODE NO. F6-2.8

4-Way Valve Assembly

INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 402777 4-Way Valve Assembly
Ref. 39765 « 4-Way Valve............ . i |
1 198371 . . Screw, Soc. Hd. Cop ¥8-16NC x1..ov...... 38
2 84446 « o Capluge oo 2
3 39766 e EndCapeeenn 2
4 101297 e Gasket. s 2
5 8346 v Capluge i 4
6 123164 .« Screw, SoC. Setu . 2
7. 124428 Hex. Hd Bolt et e e 2
Following items not shown and used only on ass'y #402777
35-982 s Service Te€. i iut 1
5-11517 . Reducer Bushing . ... i 2
9273 . Male Connector .o vvuinee 2
10409 CEbow. ]
5-11513 . 90° Street Elbow vvvvinin 2
14-366 - Pipe Nipple... ..o, |
17-13521 . 90° Street Elbow ..o 1
35-847 - Service Tee. i v it 1
5-04520 . 90° Street Elbow «ovviin 1
14-14528 . Close Nipple.....oooiu it ]
112318 . Flow Control Valve «ooovooouo o, 2
17110 e 0% ElbOW. e ]
11658 . Pipe Nipple oo, 1
14-115194 e 0 EbOW. 2

*Note: When replacing valve body or valve spool order complete valve ass'y #39745



NEW DRG.
6 SW.8-22-72
REVISIONS
IMEC. 1-28-81

MODEL FIRST MACH. LAST MACH.
DH-612  138-703352 138-743550

MTA-6l
HYDRAULIC PUMP € TANK ASSEMBLY Mol B4-TII8 18471158
TF-20 273-70117 273-72143

DH-6I8 292-70101  292-74158
TF-I8RT 323-72101 323-77104

FI-5.2 TF=4:51 GI-3..2 PRINTED IN USA.

C-7



CODE NO.

HYDRAULIC PUMP & TANK ASSEMBLY

INDEX CATALOG UNITS PR
NO, NO, DESCRIPTION ASS'Y,

REF, 090-566308 Hydraulic Pump & Tank Assembly

] 114-003478 .90°SfreefElbow..............................................
2 114006612 . Close Nipple Te e reu ettt et ter ettt e teeneonnetnnense
3 114-003486 .90°Elbow.............................-......................
4 090-118035
5 091-129791
6
7
8
9

Plastic PIUg 4 uuiesiinisesienniieinereerracennenesserennnnnnn.

Nipp'e M I T S R

Screen & Adaptor Assembly . .uuuusiseiereesssennnnenerereranens

091-022855

Nipple e e e et et st a e eean e e s s eta e caasanesononne
Baffle Weldment S e e ie s e taca e s errta s tcconanrasonssnteonan
View GOUge.

090-382842

091-205922

10 135-034999

1 090-146309

12 091-077695

13 090-138553

14 091-055905 Gasket I

15 091-988758 Screw, Rd. Hd, Mach,, #10 - 24 NC x Dt etenseesaanennnesnnces

16 090-138561

17 091-971317

18 "~ 105-115109

19 090-475955
20 091-338863
21 105-115133
22 090-083460
23 091-236521
24 091-972182
25 090-158353
26 090-161605
27 090-046558
28 091-980490
29 090-149220
30 091-988956
31 091-993212
32 090-208364
33 090-033200

Close Nipple St s et sen e sttt e e ranoseenascsanctasasavonnnee

IronCock.....................................................

Channel I

Fitler Neck...................................................

Fi!ferCap....................................................

Steel Tubmg

.
~
.

Breofher......................................................
Reservoir Cover T
Male Connecfor...............................................
90° Street Elbow

Plastic Plug............................................-......

Relieralve..................................................
Electrical Cord................................................
Cord GripConnecfor...........................................
Cord GripConnecfor...........................................

.
o
117
a
a

Screw, Hex. Hd. Cap, 3/8 - 16 NC x 1=3/4 s eiieenniiinnnnnnnn.
Electric Motor I N
Screw, Rd, Hd, Cap, 1/4 - 20NC x 1/2............1..............
Washer, Lock, 1/4Sfd.........................................

Manifold L

Gaosket L

34 091-980060 Screw, Hex,Hd, Cap, 1/4 - 20 O
35 135-011278 Nkpp|e....-............................................-..-.
36 135-071827 4WayTee..-............................................-....
37 106-335185
38 090-103334
39 091-235127
40 091-211128
41 091-338772
42 090-089624
43 091-980482
44 091-991265
45 135-008948
45 090-478330
47 091-980441

Pipe Plug S4e e et ear ettt e etrtses ittt tcatesoncanncenseses
90° Elbow....................................................

Reducer Bushing...............................................

N-—-—-—tNw—-—-\IA—'A—-—‘—l—-—-w—-—-—-—‘>—-0~N—-—n-'—‘—-—-—-—--—-NNN

Filter S
Pump ettt ettt et tos s ecosenneeractacancsonas

Nipple.......................................................

Serew, Hex. Hd, Cap 3/8 = 16NC x 11/2 4t vuverenrvnnennnnnnnn.
Nut, Hex,, 3/8 - 16 NC ittt iiiiiteteensasennrasecsensasnenns

Coupling.....................................................

Guord.......................................................

Screw, Hex. Hd. Cap, 3/8 - 16 NC X 3/41 i tieiiiieienrnannnnenas
48 091-993329 Washer, Lock.................................................
49 091-980250 Screw, Hex. Hd. Cap, 5/16 - 18NC x 1/2 Cteteeaseertterenoenoane
50 091-993238 Washer, Lock, 5/16$td........................................
51 094-013331 ReservoirWeldmenf............................................
52 091-420505 Hydraulic Oil SLAE. #10..00ueiiiiiiniiiiieennnee e,
53 091-983007 Screw, Soc, Hd, Cap, 1/2 - 13 NC X 2-3/4 tiinirinininnnnnnnnns
54 091-092478 SealWasher..................................................
55 090-588989 CIeanoquover...............................................
56 105-046189 Pipe Plug, SqucreHd..........................................
57 091-206963 CoverGoskef.................................................
58 091-371195 Adhesive,AD-15].............................................
59 090-250507 PumpBrackef.................................................
60 090-033176
61 091-017442 Washer....
62 091-954112 . Screw, Soc, Set, 10~ 24 NC x3/8 ..0vvvunn.... Crteeeeena.

@ ¢ + & e & e & o
. .
~ ~
- -

Collar R L T I T T

C-8



NEW DORG.
SCL 8-20-714

REVISIONS
WM. 4-18-77

MACH

HGI2 138-743551 138-763745
DHBI8-7 292- 74159 292-76218

MODEL FIRST MACH LAST

D

HYDRAULIC POLYPAC ASSEMBLY

PRINTED IN USA.

Fi-5.2.1



CODE NO. F1-5.2.1

HYDRAULIC POLYPAC ASSEMBLY

INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 130890 Polypac Assembly
1 38286 Baffle Weldment........ccovvvvnnnnn.n.. Peseseaereastenaresenas . 1
3 198058 « Screw, Hex. Hd. Cap 3/8-16NC x5 «ivuviniiinirinnrnnerennnnnns 2
4 198381 . Screw, Soc. Hd. Cap 1/2-13NC x 2 3/4 (Cad. Pltd)) vovvvvnennnnns, 2
5 109247 o Seal Washer vuvuviininiiineirieiirerrenenrenennnns Creeteirenae 2
6 119457 s Fer e 1
115540 . FilterElement....vvvirenvinininnnnn, Ceanetsiitsatennnens erenas 1
7 58898 . Cleanout Cover tuvuieinesroneecranennenes Cersrscavanan teeeenaen 2
8 120596 « Cover Gasket cvviiniennneninnenennereonnennnnns ceccrcrtsnanas 2
9 401333 . Reservoir Weldment ...vvviiirnnnreinnnnnnns. Cereitesaeanans e 1
10 501679 - « Cleanout Cover vuvevvrinnnnnns Creecacsterertenanna ceecisannanse 1
1 5-04618 . Sq. Hd. Pipe Plug......... ettt aaaaaaan 2
12 125887 . Immersion Heater (Optional) ...... criesee Crestettiecurecenenans . 1
13 7678 T T T T tesresnses 1
14 103738 . Street Elbow .vvuvaunnn.. cretersrranans Csesscernncaans cesesesine 1
15 120806 . B T 1
16 104687 + Intake Pipe (10 Gal 5 Crrstcaanas Ceeseretrerrrceninaa PR Use
125727 . Intake Pipe (20 Gal.)...... tereatenaansas treretttteenaninsstaans
125728 - Intcke Pipe (35 Gdl.).......... Seereseeriiiiiestieraanans I A
112882 . Intake Pipe (55 Gal.) evvverunnnn.. teteceictnrreannas ceresersanas One
17 115707 . Breatheriuveiveiiiiieennnnnnnne. Seevsseactnstessesans cereren ves 1
18 404388 . Top Plate Weldment..vevviiniennnnnnnann.. Cereaneaen ceveinneas e 1
19 115804 . Rubber Washer .voeveveninnnnnn.. Ceecntscesaresearnaerananons . 4
20 103841 - Shoulder Screw.....ccuiireerennnnnnn. . eeereeens . 4
21 199324 . Washer, Lock 5/16 Std. (Cad. [ 1= 1 tesenene 4
22 199122 « Nut, Hex, 5/16-18NC....cvvvvennrenn. creeennae tecsrenanase cens 4
23 123488 « Return Pipe (10 Gal.) tuteiinnrieirnneenreernenenennennonnnuens 2
123493 « Return Pipe (20 Gal.) teuvvniennnrinnnenincenenunnvencnnnns verens 2
125731 . Return Pipe 35 Gal.) vevrvennnnn.. Chtttsesitiesasicncetteatnnnn 2
125732 « Return Pipe (55 Gal.) toviiinnnrninrnninenneneneneeeenanenrnnanns 2
24 199325 - Washer, Lock 3/8 Stdu ueuuuvureeenenencnsosneennaonsnsnennnnnn, . 8
25 198664 . Screw, Sq. Hd. Set 5/16~18NC x 2 1/2 (Cod Pltd)...... ceennn ceee 4
26 116132 . Electnc Motor 1 1/2 HiP, 1800 R.P.M. v iererernerernennnnnnnnnnn 1
27 199264 . Washer, Flat 3_/8 R - cecssanens tesvesescsas vevae 2
28 199332 . Washer, Lock 3/8 Std. ..... sevneans tetsreesiranstananns ceerenas . 2
29 199126 . Nut, Hex. 3/8-16NC ........ tecsserscesnina tessesrensanee cere 2
30 107964 . Flexible Coupling ..... Creeeitisieetetetnnntatactnanns veseresees 1
31 36491 T ceesserses 1
32 199332 . Washer, Lock 3/8 Std. ....... teessesentaaens Cerererneanaes creeee 2
33 198044 « Screw, Hex. Hd. Cop 3/8-TENC x 3/4. . v eueinvnnnnennrannennnnis 2
34 198895 . Screw, Rd. Hd. Mach. 1/4-20NC x 1/2. . eeeeernan e onennnnnnnns 3
35 199321 - Washer, Lock 1/4 Std. v .ivuririenineennosneeeraeeroecnnnnnns ces 3
36 49956 B € T 1
37 112440 < Hydraulic Pump (PVYRT) 4 otieiitiieiieenrenonncenrnnsenonaeenannn . 1
38 198279 - Screw, Soc. Hd. Cap 3/8-16NC x 1 (Cod [ E T T 4
39 114992 . Gasket D vees 1
40 198046 . Screw, Hex Hd. Cop 3/8-T6NC x 1eirirrnerennnnannens cessetaes 4
41 48165 . Mamfold ...................................................... 1
42 120802 . Manifold Gasket (PVRY) ........ Ctereesitenesensennnes ceernernens Use
121923 + Manifold Gasket PVRI5) toivrvnereneennnn “eesescernsanene teenans One
43 13856 - FillerCoapavrenunirii ittt iiii it cie e cieeeeanaa i
44 198869 . Screw, Rd. Hd. Mach. F10-24NC x | V2 P B P . 6
45 199373 . Washer, Lock #10 Shakeproof Ext. vuusseeessernnnneeennnneesns ceree 6
46 13855 e Filler Necka o uuiieiiiiiiiiriie it ititeeseneneencnsnsneennnn, 1
47 105590 B € vevseasesasans . 2
48 102285 . ScreenandAdapferAssemny ..... Ceteretitetitiseaenetonretianas 1
49 5-04618 e 5qe Hdu PIpe PIUg . eneensieesetineen e e eeees i
50. 107769 B O ] 1
5] 109363 . Escutcheon ........... cesriias Ceeesrecesanatianaenanans setsiina 1
52 128833 - Replacement Thermometer. .vuviiireuerenneuiinrnineereernennnnnns 1
53 120594 - Liquid Level Guage (20 Gal.).vv.iueeeeiriiiniiiieiinnnennnnnnnns Use

120592 . Liquid Level Guage (10 Gal.).......... Ceressaresattatenenanannes One



NEW DRG.
SW. 1-28-70

REVISIONS

WM 4-18-77

PO

© Q »
, ne
MODEL FIRST MACH, LAST MACH,
- DH6I2 138-703300 138-763745
@@ 29 @8 DH6I8-7 292- 70101 292-76218

MOTORIZED WHEEL ELEVATING ASSEMBLY

F8-4.3

PRINTED IN US.A.




CODE NO. F8-4.3

MOTORIZED WHEEL ELEVATING ASSEMBLY

INDEX . UNITS PER

NO. PART NO. DESCRIPTION ASS'Y

Ref. 59646 Motorized Wheel Elevating Assembly

] 401657 . Bracket Weldment...v.viiueennernnonnnnnnnn. ]

2 38471 « Bracket.. ..ttt e e 1

3 1982364 . Screw, Soc. Hd. Cap 1/4-20NC x 1/2......... 2

4 4325 - Woodruff Key..viiiuriiiini i innnnnnennnn. 1

5 120532 e Shafte e e e ]

6 401653 . Motor Cover Weldment.....o.v..... i eeienenn ]

7 119158 B S 1< T 1

8 199115 « Nut, Hex. 1/4=20NC......ovurviurinnnii., 1

4 4061 T 4

10 199114 . Nut, Hex. Jam 1/4=-20NC.....0ovrvvnrnn. ]

11 401650 B Y . ]

12 198245 . Screw, Soc. Hd. Cap 1/4-20NC x 1 1/2....... ]

13 199260 o Washer 1/4" S A E. .. L i 1

14 198215 . Screw, Soc. Hd. Cap #8-32NC x 7/8.......... 4

15 199318 . Washer, Lock #8 Stdu.uueiisiinernnennnnnnn, 4

16 198341 . Screw,Soc. Hd. Cap #10-24NC x 1/2.......... 2

17 198259 . Screw, Soc. Hd. Cap 5/16-18NC x 7/8........ : 4

18 199323 . Washer, Lock 5/16 Stde . vvvrvvnnn i nrnnnnnnn. 4

19 120530 . Pulleyssooooua..l ettt eena, 1

20 120535 s Plate s e ]

21 198321 . Screw, Soc. Button Hd. Cap #10-24NC x 3/8... 2

22 120528 B ]

23 120527 + Brake Blocke s vneiiinnn i, 2

24 198748 . Screw, Flat Hd. Mach. #10-24NC x 3/8........ 2

25 38470 . Bracket Weldment. .. .vvvvrineiuriinnnnnnn i ]

26 199013 . Screw, Truss Hd. Mach. #10-24NC x 1/4....... 6

27 199120 « Nut, Hex. Jam 1/4=28NF .. .....ovuiuunnni. ]

28 14483 R T 1Y cees 2

29 12682 T < T 1

30 . 120529 « Motor Pulley.vvuueviiiiiiiniiininn .., 1

31 198411 . Screw, Soc. Set #10-24NC x 3/8.....00uuvn... 1

32 Comm. . Screw, Hex. Hd. Cop 1/4-28NF x 2 1/2....... ]
Following items not shown:
Stk #519 s Sealtite s e e e, A.R
Stk #734 - Stranded Red Wire. uveiviriienrnnnennnnn. . AR
Stock . Wire Marker (Brady Type).eevvurrennnenn. ceeen AR
103764-Y « Wire Connectore. e e s eeeeeseennronnennnnnnn. 3

D=2



J

NEW DRG.
- SW.12-4-72
REVISIONS
WM._4-18-77

L

7X8) (9]0
N
_ . o J |
7
o) /
I ~
—1 1 N
T N | ;
B A NN ' /
L/ XN /
/X\\ P gg— ~L: \\ \, , I2
N // r) . — \\ \ ! |3
A \ )
i e // "7 A YW \\ o
Eg:/ , \ /O | \ ‘ \l\ }L e !‘“']
" j <11l o
fl ST et
] \ \ h / 1L
\ \\\/@ /
\ /0 ® @
\
N\ /
\\\ //

OPTIDRESS ADAPTER ASSEMBLY

MODEL FIRST MACH. LAST MACH,

DH-612 138-723454 (38-763745
DH-618 292-72138 292-76218

F9-5.0 PRINTED IN U.S.A.



INDEX
NO.

\O(D\I()\(J"l-hwl\)-—"?
-

——d el wmd ol ok p—t ——
o N —O

CODE NO. F9-5.0
OPTIDRESS ADAPTOR ASSEMBLY
UNITS PER
PART NO. DESCRIPTION ASS'Y
54621 Optidress Adapter Assembly
4281 . Roll Pincveeenennnnnn.... Cetenceeeaeeans ]
31685 Guard Weldment .. .cviiiiiiieenenrnnennnnne 1
198244 . Screw, Soc. Hd. Cap 1/4-20NC x 1 1/4..... 1
57332 . Adapter. . .uiiiii ittt it it e 1
198034 . Screw, Hex. Hd. Cap 5/16-18NC x 2 1/2 i
199262 . Washer 5/16 Std. S.A.E..iiiitiiriinennennns 2
111666 StUd . sttt ittt ittt e e e o 1
199123 Nut, Hex. 5/16=18NC.....cciviiiinnnrnennn 1
18890 Y= < 3PSO ]
35-9616 . RetainingRing.....oovvivin viiiniiint, ]
198248 Screw, Soc. Hd. Cap 1/4-20NC x21/4...... 3
28254 Name Plate.c.cviiiiiiiiiii it iiiiiieeneenn, 1
198741 Screw, Fi. Hd. Mach. #8-32x3/8.......... 2
2975 Diamond Tool.. . cvvii ittt iiie ierenenn 1
111570 Optidress. e e ieniiiiniieisecrisanareronns. ]
100673 Dowel Pin..c.cet i tieinerinoenooecnocnnnans 1
Following items not shown:
57331 Slide....coovvne N e e et eceeaiceancecenesannns 1
32666 GUArd. e it ittt ettt et s er e a e 1

D-4



2 3) (4 5 6 7
8
®\
74
|57
|6 - K
9
15
14 13 |12 [ 10

PILOT VALVE ASSEMBLY

NEW DRG.
SW.B-27-76

REVISIONS

WM 4-18-77

SCL. 4-24-80

MODEL FIRST MACH. LAST MACH.

DH-62 138-5910!
MTA-612
MTM_6|2]- 184-6010I
L6I8-2 246-68I0I
L618-7 247680
DH-618 292-7010I
VS-612 355-7610I
VS-618 357-7610I

F6-4.5 G5-42

138-763745
184-71158

246-75172
247 -69I12
292-76218
355-80634
357-8055I

PRINTED IN_U.S.A.



INDEX
NO.

~ooo\to~tn4=wN--‘;;J
-

—r et b mat ot —
w0

**] 6

17

18

CATALOG
NO.

090-289307
091-982389
0921-014712
114-113889
134-015189
114-007347
114-007354
114-002504
135-085397
090-110172
091-982199
114-002421
090-048024
114-002488
See Note:

See Nota:

091-024315
091-334706
091-334714

Note: To replace valve body & valve stem order complete valve assembly

090-289307.

PILOT VALVE ASSEMBLY

DESCRIPTION

Pilot Valve Assembly

CODE NO.

Fé-4.5

G35-4.2

UNITS PER
ASS'Y,

------------------------------

Screw, Soc. Hd. Cap 1/4-20NC x 5,8
Pilot Valve Cap
Valve Gasket

----------------------------------

Ball e e e e

Spring Screw

. Copper Washer

. Spring .......................................

"TO"RING tevriiia it ciiee e, eeeieeseaeane

. Clipper Sedl :
. Screw, Soc. Hd. Cop #10-24NC x 3,8

Valve Cap v iiiiiiiiiii et viieiiiieneennnean.
Ol Seal tivt ittt ittt i i e et

. Valve Body cviiiiiiiiiiiiiiiiiiiiiiiiii e e,
. Valve Stem «iiiiiiii it i e e e
Reverse Lever Assembly .....viviniiiiniinnenonen.

. Spccer(.0]49).......-...-'......-..........--...
. Spccer(.0299)..-...................-.......“.. ]

*Note: Before Ser. £138-62954 on DH-612, 135-085397 "O"=Ring was 114-002496

gasket.

**Note: Assembly #091-024315, not included in pilot valve cssembly #090-289307, &
before Ser. #138-40473, 091024315 was 091-022970.



NEW DRG.
SW.2-3-70
REVISIONS
SW6-3-70

. Lsw.10-10-72

JA

SADDLE ASSEMBLY

MODEL FIRST MACH LAST MACH,
DH6IB-7 292 -70101 292-76218

F5-1.10 PRINTED IN USA



PART NO.

500015
402775
37850
37851
32949
32950
402774
199016
35-443
198246
122194
198761
38448
198910
17491
198259
38467
Stk %063
198869
1019
198759
101844
500804
123509
123508
Comm.

500002
199374

198261
199115

CODE NO,

SADDLE ASSEMBLY

DESCRIPTION

Saddle Assembly

L.H. Saddle Way Cover.......c.0uuuu.n...
Tubesivvveinnnnnn... Ceeeitanans tevenes ..

Curtain. vttt e e cees
R. H. Saddle Way Cover...uvevvurnunnnnn..

Screw, Truss. Hd. Mach. #10-24NC x 1/2..
Dowel T T

Screw, Soc. Hd. Mcch 1/4-20NC x]1 3/A
Table Sfop ..... S eeeeciteriertttartanann

Screw, Flat. Hd. Mach. 1/4 20NC x5/8.....
R. H. Front Saddle Way Cover Weld't........
Screw, Phillips Slot Rd. HQ Mach. #6-32NC x 1/4
Escutcheon. s v eieinin i e nnninnnnnn.,
Screw, Soc. Hd. Mach. 5/16-18NC x 7/8..
L. H. Front Saddle Way Cover Weld't.......
Gasket....... Ceeets ettt ae et cnannnnne
&medeMmh#WZ%meZ .....
R P
Screw, Fl. Hd. Mcch 1/4-20NC x1/2000...
O
Saddle Sub=Ass'y.uiiuiiiin e
. Teflon Skid veevvvvunnn... Cetereertennns
Teflon Skid vvvrvereeenennnnnnn. ceresans
Adhesive (Fullers #4 ngld Ratio)eeeeeannn _
Saddle. ittt e
Washer,Lock 1/4 x 82° C' Sunk-External .
Screw,Soc.Hd.Cap 5/16-18NC x 1 1/4 ... ...
Nut, Hex 1/4-20NC ...

D-8

F5-1.10

UNITS PER
ASS'Y

w

— --—-‘—‘—"—-‘NO\N — P e N N = B N) e e et e s e o
N — > >
=3 -~



-4

e

21 Neve
....... N s

T ORI 77 [

W,

1

3

PDEDHHGE &6

SECTION JA-IA

NEW DRG.
SW2-4-7
REVISIONS
SW. 10-10-72

IS
I8

|

L X A 2

17

VSN NI Q3LNIYd

SADDLE ASSEMBLY

A =
0 S

DH6I8-7 292-7010I



CODE NO. F5-1.11

SADDLE ASSEMBLY

INDEX ) . UNITS PER
NO. PART NO., : DESCRIPT!ON ASS'Y
Ref. 500015 Saddle Assembly (Continued) .. vvrvsiineeeeee s,

1 198010 - Screw, Hex. Hd. Mach? 1/4-20NC X1, . . ... 00 veeene . 2
2 199321 . Washer, Lock 1/4 Stdu et ii e et ee e ceee e ienanenns 2
3 31713 R T 1
4 105668 B £ T N 1
5 18194 < Metering Unitu e ieine ittt ie it eaenannns 4
6 17110 B | 2 2
7 14873 B L T T O 1
8 198865 . Screw, Rd. Hd. Mach. F10-24NC x 1/4..................... 1
9 14447 - Compression NUt.uu ettt eiiiiiniirie i iiieierererereaannns 4
10 14446 . Compression Sleave.....cviiiirinininiiiiiniininennnnss 7
11 300428 ' - Crossfeed Screw & Nut Sub-Ass'y....c.vviiunrnrnnrrnnnnnnnes 1
12 300427 O (T 1
13 27822 « o Crossfeed SEreW. ivi ittt eni e iineereeerettncnnnneeen 1
14 18888 B T o 2
15 1530 - Retaining Ring...ouieiiiiiiiiiiiiii ittt i iiiinennnnnns 2
16 101451 B 1 L T 1
17 18233 B VT B £ 1
18 17-05507 . Bearing Locknut. .ottt i i e 1
19 17-05508 . Bearing Lockwasher.. .ot iiiiiiiiiiiiiiinnians 1
20 . 27541 . Crossfeed Handwheel. . vuuineiinniiiniiiiiiiinnnenanns 1
21 13076 B 1
22 27956 B T o 1
23 100894 e S OTBW .t ettt i es ittt e et e et et e e 1
24 29165 . Table Handwheel. oo vireiiiiirniiiieniiiinniienennnnns 1
25 35-8371 B T 1 T 2
26 35-9613 B T e 1T N 1
27 100472 . Bearing Blocke . ee e e riiniiiiiireiiitiinnineiiianinnennins 2
28 100474 B T 3 1V PR 4
29 124592 . Grodved Pin . ... i e e e aaan 2
30 14824 B (¥ T 2T < T 1
31 14825 . Compression Bushing...v.veieieiieiiiiniinnenennnennnennn 3
32 124241 € 2
33 3276 c ONEP RINg. sttt eiiiit ittt it it it e ie et aaeeenn 2
34 100476 B T LT S 2
35 101884 N 1 A.R.
36 38466 . Feed Shaft Ass'y..iiiiiiiiiiiiiiii it ieneieaernnnens 2
37 38480 B | 1T £ 1
38 4231 R 1 N T T 1
39 100421 . « Drivelugeesiieieniniiiinennnnns Peeseceteeantatiaians 1
40 100424 s Bearing. it i i e e et e et 2
41 100895 B L T 1
42 35-516 e DoWEl Pine sttt ittt e e b 2
43 101450 e Handle i e et e e 1

Following items not shown:
14-115158 « Soc. Pipe Pluge.eiriiiiiiin ittt 4
35-4528 v PlUG BUHON .ttt ettt i et e,

pa—



ADH 5-16-61 1.14.61

NOT BALANCED

BALANCED

ORY & FLOOD GRIND COOL GRIND
14-06555 10364
11895 Q771

24228 24230

NOT BALANCED

BALANCED
COOL GRIND DRY & FLOOD GRIND

103011 10030

11893 10029

24483

1894
! NOT BALANCED BALANCED SPECIFICATIONS
{MODEL |\WHEEL SIZE | DRy | FLOOD | cooL | pRY 1 Fioop cooL |{earT nO A Blc D_PART NO 1; 3¢ 0
DH-612 j 103011 . ‘ 408555 Valla| | [2Y4] 24483 Py 3 [n25d
& 06 |'tV2rhl4 14-0655514.06555 lgg3 | '093C | 10030 10364 89S _|1vglal | 2ual 0364 Pigial | B34
06 i8+34xll4 | 1895 | 11895 | 11894 10029 | 10029 | 10771 || 24228 215 3 |28 10771 23gial | =2
08 18x3a-xiia 11895 | 11895 | (1894 | 10029 | ioo2s T077] o301 /8lieal | 34624230 BBg 3 1287
08 [10:3/4= 3 | 24228 | 24228 | 24483 USE cooL [242301| 11893 [7/8l-val | laal 10030 |34 LAl | o3a
108 ji2x i3 24228 | 24228 | 24483| GRIND ADAPT |24230|] 11894 g4l 1 Blal 10029 Pigiial | 234
108 12x3/4x3 24228 | 24228 | 24483 24230 24230
DIO_ jI12x 13 24228 | 2422824483 24230
010 [iax {«3 24228 | 24228]|24483 24230

A= ADAPTOR WIDTH

B=WHEEL BORE

C=SHAFT DIAMETER

D= ADAPTOR OR FLANGE DIAMETER

SPINDLE ADAPTORS

Fa-50

SRINTED N uUSA

D-13



CODE NO. F4-5.0

SPINDLE ADAPTORS

INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
1 4678 L. H. Wheel Adaptor Nut (Used in Assemblies:) 14-06555,
11895, 11893, 103011, 11894, 10364, 10771, 10030 & 10029 |1
24231 Wheel Retainer (Used in Ass'y #24230)................ 1
24484 Wheel Retainer (Used in Ass'y #24483) ... ... ...l 1
24227 Wheel Retainer (Used in Ass'y #24228) ... 0., 1
2 23736 Wheel Adaptor (Used in Ass'y #14-06555). ............ 1
4677 Wheel Adaptor (Used in Ass'y #11895,#11893 & #103011) 1
5803 Wheel Adaptor (Used in Ass'y #11894). ...00ouvnn.. .. 1
24364 Wheel Adaptor (Used in Ass'y #10364 & #10029) ....... 1
24839 Wheel Adeptor (Used in Ass'y $10771)................ 1
24366 Wheel Adaptor (Used in Ass'y #10030)................ 1
42856 Wheel Adaptor (Used in Ass'y #24230 & #24483). ...... 1
42780 Wheel Adaptor (Used in Ass'y #24228)................ 1
3 10033 Adaptor Flange (Used in Assemblies 11893, 11894, 10344
O ) 2
18266 Adaptor Flange (Used in Ass'y 103011 veevvenennn.n, 2
4 10032 Balance Weight (Used in Assemblies #10364, #10771, #10029,
& T0030) et et e 2
5 199257 Washer #8 Medium (Used in Assemblies #10364, #10771, #10029,
& T0030) .t eeente ittt e e e 2
199258 Washer #10 (Used in Ass'y #24230). ... ovooooonnnn . 2
6 198210 Screw, Soc. Hd. Cop #8-32NC x 3/8(Used in Assemblies
10364, #10771, #10029, & #10030)....0.0no'... ..., 2

Screw, Soc. Hd. Cap 1/4-28NF x 1 3/4(Used in Assemblies
#24230 424228, & #24483)

Screw, Soc. Hd. Cap #10-24NC x 3/8(Used in Ass'y #24230) 2



REVISED AND
REDRAWN

SCL.7-10-85

S BB

RIGHT SIDE VIEW

2

Q.0 O\

TABLE ASSEMBLY

MODEL FIRST MACH. LAST MACH.
DH-618 292-70101 292-76218
G-618M 453-85101 453-90266

PRINTED IN U.S. A



PART

095-008033
094-042223
091-988519
090-396391
093-019115
091-988675
135-005163
091-982355
090-035593
095-008017
091-982389
090-391434
094-024734
091-221937

091-980086

DESCRIPTION

CODE NO. _F7-5.10

TABLE ASSEMBLY

Table Assembly

Dust Guard.....0....I....'O..O...l...........IC.......I.
Screw, Rd. Hd. Mach. #8-32NC X 1/84u.ceeeccccococcsocnans
Table SKTrteueieseseeeeeeeosonesssncensocesacesscnssnoes
DUSE GUAINdeeeesoeesocecocosssesssacansasascncssaconnsnas
Screw, Rd. Hd. Mach. #10-24NC X 3/8eeccecscccccncsaccnns
Dowel PiMeeeeeeeeoseccoecoceasssassscsssccscccsssccasnses
Screw, Soc. Hd, Cap 1/4-20NC X 3/8..cceeccccccceccscnoss
Washer, Lock 1/4 Hi=Collareeeeesesccsaccoccnnsoncscscces
TaDT e teeeeieneenneeeecseecnsenacesscnccssceccnscsonenes
Screw, Soc. Hd. Cap 1/4-20NC X Y -
RECK e eeeoeeesseaesscaccennnscnsacescnencooeccnnsssnnees
Apron.....'.l'...'.‘....I..I...l........l...‘.l....-ltl‘

Seal Plate (Remove when cool & flood grind option is

Supp]ied)..........................1.0..................

Screw, Hex. Hd. Cap 1/4-20NC X K

A

N Sd e N WA RN N

—

UNITS PER

=
.



Ie-L4

‘YSET NI QILNING

N\ |tk
Ly ¢
iye]]

HYDRAULIC TABLE ASSEMBLY

NEW DRG.
SW.li-14-T2

REVISIONS

MODEL FIRST MACH.LAST MACH

DH-618 292-70101

292-76218



CODE NO.  F7-3.1

——

HYDRAULIC TABLE ASSEMBLY
INDE X UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 501278 Hydraulic Table Assembly
i 35-983 clee 1
2 35-1127 - Close Nipple ............o. i 1
3 39765 . 4-Way Valve Assembly (See Detail) e vursin e seeie e i 1
4 5-11513 » 0% Street Elbow. ... oo 1
5 10409 « 90° Male Elbow...o.ooiiiii 2
6 8138 - Male Connector...........oooo i 1
7 124427 - 90° Female Elbow ... 1
8 35-986 = Nipple. oo 1
9 198238 . Screw, Soc. Hd. Cap 1/4~20NC x5/8..ccuurnnnnnnini . . 2
10 39959 - Tee Bar Weldment........ ... i i
11 401664 - Table Cylinder Assembly(See Detail)......oo voveovovooennn 1
12 198247 . Screw, Soc. Hd. Cap 1/4-20NC X 2 .0is e e, 4
13 3559 - Washer, Lock..ooouuuiuniiiiiiii i 4
14 13809 - Locking Lever ... o o i 2
15 124243 s TeBolte e 2
16 124242 - Slide Block.....ouuii i i 2
17 29266 = Tool Pad.oe oo 1
18 101868 s Platen 1
19 198319 . Screw, Flat. Soc. Hd. Mach. 1/4-20NC x /2 . oo, 5
20 102431 - Reverse Lever Assembly...........oooooiiiinnii 1
21 198411 + Serew, Soc. Set #10-24NC x 3/8..........o.ooiiii il 1
22 28930 - Pilot Valve Sub-Assembly(See Detail).eveveeeenniniiinnn.... 1
23 198236 . Screw, Soc. Hd. Cap V/A-20NC x1/2.....o0uviiiininnnni, 3
24 300209 - Valve Assembly(See Detail).........coeeuururnnnnnne 1
25 300208 - Knob. .o, ettt 1
26 4237 <Rl Pine oo |
27 124240 - Table Speed Escutcheon .. ..oiviviiiien s 1
28 198761 - Screw, Flat Hd. Mach. 1/4-20NC x L I 2
29 35-8541 < MOMSRINg. L T 1
30 403059 S APTON. L 1
3] 101496 < Bracket Lo 1
32 16352 - Dowel o 1
33 198241 . Screw, Soc. Head Cop 1/4-20NC X 7/8 e e 4
34 3559 - Washer, Lock 1/4 High Collar.............coouini 4
35 124429 s Plate i
36 1966 COShIM. A.R.
37 101296 CSPTINg. 1
38 100650 s Shafte i
39 101295 s Kb 1
40 198409 - Screw, Soc. Set FIO-24NC x 3/16 ..ocvevenn 2
4] 113515 - Bscutcheon.. .o 1
42 Stk #203 s Tubee A.R,
43 ' 35-3521 + Male Connector.........oooii i 2
44 9520 - 45° Male Elbow. ... 1
45 14-115195 - Male Connector................o.. 1
46 14-115194 < 90°Male Elbow....oooviiii i 4
47 Stk #202 CTube. T AR,
48 403062 - Cover Weldment........oooiiiiiii 1
49 198346 . Screw, Button Hd. Cop #8-32NC x K F 3
50 112318 - Flow Control Valve.................. o 2
51 14-14528 « Close Nipple........................................nn°» 2
52 9273 « Male Connector............ 1
53 12086 = 0% Male Elbow.....uiiii 1
54 35-847 - Service Tee, . .ouui il 1
55 56630 - Hyd. Tank & Pump Assembly (See Detail) ........................ i
56 5-11517 - Reducer Bushing.................. 3
57 8151 - Adapter Union.. ... 1
58 101221 - Hose 3/BI.D.... oo 1
59 119343 - Hydraulic Hose 1/2 1.D......ooo oo oo 1
60 14-115109 « Adapter Union.....o..oooiiii T 1



ZlLe-Ld

VSN N QIINNd

P NN AN \\\\ \\\)\\\\\\

o R

| O
m :l 74 ‘I;‘"””' el : ..l.- 22 @
@ §°!"’//////// }'/ 77 \\‘?
> 06
0 9
=7,
o7 ©

® 301816
VALVE ASSEMBLY

S \% \\\\\\\\\\\
LIS, RS IIJ IIJI I 4 IIIIIIIIIIIIIII‘

‘ll AN !7

et \\\\ \\

NEW DRG.
| SW. [{-8-72

REVISIONS

SW.B8-2-76

WVM. 4-18-77

7

7

# 300209
VALVE ASSEMBLY

O) () (N

TABLE CYLINDER ASSEMBLY

MODEL FIRST MACH. LAST MACH.
DH6I2 138-713399 138-763745
DH6I18 292- 7010 292-76218




INDEX
NO.

)
—_

)
-

NVONNOUB™MWON—-TONIDAWN—=

— — -
N =-O

Ref.

bacd
]
el

S‘OQ\IQUIAOJN—'

PART NO.

300209
4223
101504
198759
101505
122
301816
129472
17482
35-8727
130884
301679

198759
129471

198867
4223
129470 '
4233
121275
47271
401664
100501
8022
106811
100902
110149
103131
110141
1512
11222
30318
38472
198239
101421
101420
101422
100896
11794
103121
109881
109882
103132
103123
198238
3559
100925
100924
120653

133328-133331

CODE NO.,

CYLINDER AND VALVE ASSEMBLIES

DESCRIPTION

Valve Assembly (DH612 & DH618)
. Roll Pin

.................................................

------------------------------------------------

Valve Assembly (DH612 only)

s Gear
- Shaft and Pinion Assembly
. "O" Ring
. Washer

----------------------------------------------

- Screw, Rd. Hd. Mach. #10-24NC x3/8 ..................
- Rkl Pine . j

- Bearing .. ..
Table Cylinder Assembly(DH612)

"Table Cylinder Assembly(DH618)
. Cylinder Cap
. "O" Ring

< Locknut. oo

-----------------------------------------
-------------------------------------------

. Gasket,

...............................................

----------------------------------------------
...........................................

. Homo Chevron Packing
. Cylinder Head
- Packing Cap..ooovunnii i
. Screw , Soc. Hd. Cap 1/4-20 x 5/8
. Lock Washer
» Seraper Ring. . oouuiiiii i e e
. Rod (Use on Ass'y #47271),
+ Rod (Use on Ass'y #401664) .ooovue oL
PG

T T T

----------------------

-------------------------------------------

------------------------------

NOTE: To replace valve body and valve stem, order complete valve assembly.

F7-2.7.2

UNITS PER
ASS'Y

C mt mm— ()) vt et

— et et o P et () et ot Sl mmd ot

C N = N = ) et =t ot maer

I3
3
00

Vg—m,p——.w—-——-—-uw—#o

>0
=3 °



1-99 1'9'5-64

Y8 N! Q3LNNd

REVISED
AND REDRAWN

SW 10-12 - 72

o I ° °
O
[ - L -]
/ (30
2@ @812 \é@%@
20
15 9
8 ‘ 18) (17
|
—li-Eg o .
1 ] )
II L | , MODEL FIRST MACH.LAST MACH,
~ u DH-612 138-61645 438-763745
- MTM-612 184-61108 [84-71158

DH6IB 292-70101  292-76218

DUAL RANGE
VERTICAL FEED CONTROL




CODE NO. fg.
Gé-1.4

DUAL RANGE

VERTICAL FEED CONTROL
INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 46354 Dual Range Vertical Feed Control
1 105408 - Handwheel Sub~Assembly................... ... .. 1
2 101873 - » Handwheel Sub-Assembly .................. ... ]
3 18171 -« « Clamp Stud. o vvviinin o 1
4 18889 - - - Knoboo oo ]
5 49185 <« - Handwheel. ... ... ... .. . 1
6 34-05513 « « o« Handle.... .o o ]
7 104179 « « Bseutcheon...... ... ... L ]
8 Comm. - . . Screw, Drive #2 x 3/16 PK Type "U" ... ... 2
9 4235 < Rall Pine e 2
10 35-7708 R R A.R.
11 Comm. + Washer, Flat 1/2 SLAE ... 1
12 103160 © SPUr Gear. s 1
13 105609 + Knob Sub-Assembly............................. ]
14 104851 I 1
15 4225 <o Rall Pin ce e 1
16 104759 -« Lock Serew .l 1
17 34-01518 CBall ]
18 2329 CSPRING . e 1
19 Comm. . Screw, Soc. Set 5/16~18NC x 3/8(Cone Pt.). ..... 1
20 Comm. . Screw, Soc. Hd. Set 5/16~18NC x 38 1
21 31666 . Gear and Shaft Sub=Assembly.................... 1
22 103159 C e U Gear 2
23 4231 < - Rl Pinco 2
24 104048 <o Bearing .. 2
25 35-7708 C e SPACEI A.R.
26 103160 e SpUr Gear. 1
27 4235 - Rl Pin. 1
28 103158 cowShaftea e 1
29 46466 -« Support Block. e 1
30 17818 « - Pinion Gear.. ... 1
31 4230 <o Rall Pinee oo 1
32 30753 « « Spline Shaft. ... .. ... . 1
33 Comm. . Screw, Hex. Hd. Cap 3/8-16NC x 1 1/2.......... 2
34 Comm. - Washer, Lock 3/8Std........o.oovee 2
35 17819 S Shime AR,
36 104047 e Bearing. .. 1
37 30749 <o Spline 1
38 4227 < Rall Pine o 1
39 103801 + -« Connecting Shaft ...ouvuvivnvnnnnn ., ]
40 28481 I L 1



oc-64

VSN NI Q3INING

WHEEL BALANCING STAND

E-9

FOR ALL GRINDERS

29-vi-l HaV



CODE NO. F9-3.0

WHEEL BALANCING STAND

INDEX UNITS PER
NO. PART NO. DESCRIPTION ASS'Y
Ref. 51633 Wheel Balancing Stand Assembly
1 52005 « Bracket.. ... 2
2 10305 e BrassPlug. e 4
3 198434 . Screw, Soc. Set 5/16-18NC x |2 S 4
4 7666 o Outer NUt vttt 8
5 34-01518 < Steel Balloo oo ui i 48
6 7667 codnner Nut. oo 8
7 7915 . Spindle......... e ie e ettt ee e e, 4
8 199128 . Nut, Hex. Jam 3/8- 24NF ........................ 4
9 7913 . Wheel .......................................... 4
10 101023 N L Y 8
101024 c Pl 8
11 7668 e Rod e 2
*12 23152 .« Arbor (1 9/16" Dia. x 8 1/2™ ouvuu e, 1
23153 « Arbor (1" Dige X 7" it ieee e, ]
26161 . Arbor (2" Taper 2 1/8" Dia. x81/2" vvvvvvnvun.... ]

*NOTE: Starred items are not part of wheel balancing #51633. Order as
required. ,

E-10



REVISIONS

QSHA. REGU|REMENT3 _ 2553“-?”5
WIRE WORK LAMP DIRECT TO CONTROL BOX. MOUNT '
LAMP SWITCH ON SIDE OF CONTROL BOX OR THE
CONTROL PANEL.

NOTE: - pbey
LAMP ASSY. *406141 WiLL |
REPLACE ALL PREVIOUS
MOFFATT' PLASTIC LAMPS.

" TYPICAL
8

[

I ALTERNATE
] MOUNTING OUT-

IL SIDE OF FRAME.
|
!

POST

HANDWHEEL

- USED ON ALL MODELS
M@%NlegEsR ATTACH. WITH WORK LAMP
4 SINCE (964,

LAMP & MAGNIFIER
ASSEMBLIES

C-8-8 CM-8-3! PS-8-103 TF-4-100 F9-6. Z-7-6l

E-11

PRINTED IN USA,



INDEX

PART
NO.
406141
15745
15245
104820
133359
14545
14411
14505
15139
198865
199319
102504
138452

138436

CODE NO. C-8-8
CM-8-31
PS-8-103
TF-4-100
F9-6.1
Z-7-61
LAMP & MAGNIFIER
UNITS PEF
DESCRIPTION ASS'Y .
Lamp Ass'y.
- Bushing «.oiuiii e ]
. Selector Switch, 2-Postion v.eveveneenvnnnnn.. ceetains 1
- Contact Block wu'uvunuiuniiiinieaneien i, ]
-legend Plate ..vuvuiiiiiiiiii ]
» Cord Grip Connector .u.uvuuiueeneensrnennnnnnn... ]
e Washer e ]
s O-RING e 1
«Cord Grip wuitiii it i 1
- Screw, Rd. Hd. Mach. #10-24UNC x 1/4 .............. 2
. Washer, Lock #10 Std. ....vrssseo e 2
- Bracket oo e 1
. Lamp Sub-Ass'y., 19" Flexible chle, 1'-1/2"
Connecting Cord vuuunuunninneineuennensenennnnnnnn, 1
Magnifier Attachment, Mounts to Lcmpshcde on Lamp Part
138452, oot 1






	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

